DETROIY BIESEL

PARY
FHG L NUMBER. ...

1.5040 -

8922443
8822442

1.50860 -

5162716
186625
103320

1.5060 -

5150193
8922443
8922442

1.8000A  FLYWHMEEL, HOUSING

GASKET, FLYWHEEL HOUSING LARGE
HOLE COVER

SEALANY, RTV (3.0 FL. 02){12.8285) ... ...,
SEALANT, RTV {10.3 FL. 02} {12.8255)

COVER, FLYWHEEL HOUSING SMALL
COVER

COVER(3.4233 .........c.iiiiinninnn,.
BOLT, 8/16"-18X7/8" {12,800 ............
LOCKWASBHER, 5/16° {12.9200)

GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER

GABKEY .. i e

SEALANT, RTV (3.0 Fi. 02} (12.8255} ........
SEALANT, ATV (10.3 FL. QZ.){12.82565} ... .. ..

MAY, 1887 PAGE

AR AR
AR AR

o
A

AR| AR

AR
AR

o O A

AR
AR

28.1 QF

1.5000A

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

M F

C ENGINES




DETROI!T DIES E L

PARY

SEHG L NUMBER. .

1.5000B FLYWHEEL HOUSING ADAPTOR

15130 - ABAPTOR, FLYWHEEL HOUSING

5175471
65116113
5125207
5131388
5131324
1798339
186679
103321

ADAPTOR (SAE 32 TO SAE #4)
ADAFTOR {SAE #£4 TO WARNER GEAR)
ADAPTOR (SAE #£3 TO WARNER GEAR)

+ ADAPTOR {SAE #3)

4+ ADAPTOR(SAE #3) ... ...........
BOLT, 3/8"-16X1" (128001 ........
BOLY, 3/87-16X1 1/4" {12.8001)
LOCKWASHER, 3/8” {12.9200)
+ CBSOLETE.

APRIL, 1083

12
12

PAGE

1

OF

1.50008

COPYRIGHT 1883 GENERAL MOTORS CORPORATION

12
12
24

M P

€ ENGINES




DETHRHOIT DIESEL § 3 MPEC ENGINES
1.6000  CONNECTING ROD AND PISTON

..................... TYPES ... . . i
PART 2 2 5 ]
LFRIG L NUMBER. ... NAME AND DESCRIPTION . ... ...... 5 7 5 ] 9 1
2 2 5 5 8 6
8 8 3 8 0 2
1.6001 - CONNECTING ROD ASSY.
QUANTITIES SHOWN ARE PER CYLINDER.
A ROD ASSY. INCLUDES CAP AND ORIFICE
WHICH ARE NOT SCLD SEPARATELY.
PLUS {TEMS IN 1.600%, 1.6010 AND
1.6040,
VAPQR BLASTED BUSHING {TYPE B8 AND
58) NOT SERVICED SEPARATELY,
6A 5121262 RODASSY., 23453 ... ................. TPyt 1 1
BA 5121381 ROD ASSY., 263 ... ... .. 0 iiiinn e 1
6A 5128817 #HRODASSY.6VBI ... ... .. ... .. ... ... ..., 1 1
A 5133109 ROD ASSY., 68VB3 ... ... ................ 11441 1
GA B121210 & BOLY BA167.24X280%L. ... ... ... . 00 2
8A 5128339 % BOLT, B/16°-24X2.8%"L. ... .. ... . ... ... 2 2
8A 5157852 BOLY, 3/8"-24X2.78"L. ... ... ... a0 ti212]2 2 212121212
6A 512121 NUT, BAI824 ... ... e 2 2
8A 838103 NUT, 878724 ., ... ... ... 2121212 2 212121212
4 NOT SERVICED, REPLACE WITH
5133108,
& THRU 6D-308,
% EFFECTIVE WITH 6D-307.
1.8G10 - NOZZLE, CONNECTING ROD SPRAY
HA 5150140 NOZZLE ... .. e L% I 0 S T T T 0 20 O O B O TN O O O
1.60620 - QRIFICE. CONNECTING ROD
5198179 ORIFICE, B/t8"XT/18" ... ... i, 11191 1 I IR A I O
1.6040 - g}JNSHiNG. CONNECTING ROD PISTON
6A 5116181 BUSHING .. ... ... i, 212{212{2]2}2 2r212
1.6100 . SHELL, CONNECTING ROD BEARING
A SHELL SET CONSISTS OF ONE UPPER
AND ONE LOWER SHELL.
51489452 SHELL SETISTANDARD) .................... AR AR AR AR AR AR
5149453 SHELL BETLO02°US) ... ... . .. aas. AR[AR| AR| AR AR AR
51458454 SHELL SETL{O10°US) ... .. o AR AR AR AR AR AR
5148455 SHELL SETLO20°US) ..., ... ... .. ... ARJAR| AR AR AR AR
5149466 SHMELL SETLO3C0"L.8) ... ... ... ... .. ... ARTAR| AR AR AR AR
5197978 SHELL SET({SYANDARD} .................... AR AB]ARJAR| AR AR
5197976 SHELL SET(QQZ'US) ... .. .. .. .. AR AR|AR]JAR| AR AR
8197877 SHELL SET{O10"US) ... ... ... ovvin, AR ARjAR] AR AR AR
56197978 SHELL SET(Q20"US) ... .. .. ..o AR AR[AB]AR| AR AR
5197978 SHELL SET{030"US) ... ... i, AR AR|AR]JAR| AR AR
1.6110 . PISTON KiT
A PISTON KIT INCLUDES BUSHING IN
1.6145 AND RETAINER IN 1.6150.
VAPCOR BLASTED BUSHINGS (TYPE 58, 59)
NOT SERVICED SEPARATELY.
8A 5185931 PISTON KIT (STANDARD) 2, 3, 4, 6VE3 ... .. .. 11111114t H

MAY, 1987 PAGE 1 OF 1.6000
COPYRIGHT 1987 GENERAlL MOTORS CORPORATION



PG L NUMBER

6A
6A

&A

A
GA

BA
GA

6A

6A

GA

6A
8A
6A

PART

1.6110 -

5198877
51988572

1.6118 .

5198822
5198802
51889501
5149942

1.6120 -
5103382
8923328

5116184
5127147

1.6130

+

5195833
51980692

1.6140
5116189

1.6145 -
51168181

1.8150 -
53108131

$.86180 -

6132803
5101016

5149844

*

BETROIY DIESEL

1.6000 CONNECTING ROD AND PISTON

PISTON KiT
{CONT'D}

PiSTON KiT {"N” ENGINE) 3, 4, 6, BV53
PiISTON KiT (TURBO, VAP BLAST) 4,
8VE3

RING SET, PISTON

A FISTON RING SET CONSISTS OF
SUFHCIENT RINGS FOR ONE {1} CYLINDER.

RING BEY
RING SEY
RING SET {STANDARD TURBO)
HBING SEY

RING, PISTON COMPRESSION

HBING (FIRE RING)

RING(FIRERING} ..................c.o.uun,

RING (CHROMED)} {2ND, 3RD AND 4TH}

RING (CAST IRON) {(3RD AND 4TH}

* OFTIONAL FOR SERVICE.USE FOR
LOWER TWO COMPRESSION GROOVES
COALY.

RING, PISTON OIL CONTROL

AN OIL CONTROL RING SET CONSISTS OF
RINGS FOR ONE {1) CYLINDER, AN OIL
CONTRO4. BING CONSISTS OF TW(O {2)
SCR AFERS AND ONE {1) EXPANDER.

RING {UPPER AND LOWER GROOVE}
RING SET

BUSHING, PISTON PIN
BUSHING {1.6040}

RETAINER, PISTON PiN
HETAINER

LINER, CYLINDER

UNER{STANDARD} .. ......................
LINER (010" 0.5, Q.D}
LINER (020" Q8,0 ... .. ............
+ USE WITH 5149945 SEAL.

MAY, 1987 PAGE

53 MPC ENGINES
..................... FTYPES .. .
e 2 3 B -]

5 7 ] g 9 1
2 2 5 5 6 8
8 8 3 8 & 2
T 111
111
ARJAREARTAR| AR AH
AR AR
AR{ AR

AR AR

ARIARI AR AR AR

I R R
ARIARIARIAR|AR[ARIAR|AR]ARIAR]AR| AR
ARTARIARIAR|ARTARFAR]AR]ARIAR]AR| AR

1.1 OF 1.6000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION




DETRO!'Y DIESEL 8 3 MPC ENGINES
1.6000 CONNECTING RCD AND PISTON

.................... TYPES ..
PART 2 2 3 B 5 ]
PG OO UNUMBER Ll NAME AND DESCRIFTION . ... ... ... 5 7 17 6 9 k|
2 2 5 5 6 6
6 g 3 8 o 2
1.6182 - CYLINDER KiT
A CYLINDER KIT CONSISTS OF ITEMS IN
16110, 1.6120,1.6140, 1.6180, 1.6180
AND 1,6 180 FOR ONE {1) CYLINDER,
5198903 CYLINDER KIT (STD., 17:1 RATIO)
2346VB3 L. AR{AR]AR|AR] AR AR
5158889 CYLINDER KIT ("N ENGINES)
3468VEBIQZULIRATION ... .o o0 AR AR
5397341 F CYLINDER KIT {17.5:1 RATIO)4,6VB3 ... ... ... ARTAR
5198804 CYLINDER KIT {21:%, DEEF BOWL}
346VB3 e AR{ AR
# NOT SERVICED, REPLACED BY
5149315 CYLINDER KIT,
1.6190 - SEAL, CYLINDER LINER
B6A 51212686 SEAL 2121212121212} 212121212
BA 5145945 SEAL, Q207 Q8. 0D, ... oo 2212121212122} 22z12/]32

MAY, 1887 PAGE 1.2 OF 16000
COPYRIGHT 1987 GENERAL MOTORS CORPORATION



5 3 MPC ENGINES DETROIT DIESEL
1.6000C  CONNECTING ROD AND PISTON

..................... TYPES ot
PART 6 6 7 )
CFIG LU NUMBER ... NAME AND DESCRIFTION .......... 3 5 7 i 3 8
8 6 6 8 2 ]
4 6 8 o 4 7
1.6001 - CONNECTING ROD ASSY.
FOR TYPE 70 USE TYPE 80,
QUANTITIES SHOWN ARE PER CYLINDER.
A ROD ASSY. INCLUDES CAP AND ORIFICE
WHICH ARE NOT SOLD SEPARATELY,
PLUS ITEMS IN 1.6001, 1.6010 AND
1.6040.
BA 5121262 ROD ASSY. 2,343 ... .., 11111 111 1
SA 5121381 ROD ASSY. 253 ...ttt 1
6A 5133109 RODASSY., B.8VE3 ... ... . ... iiiienn.. 111 E 1]
8A 5197852 BOLT, 3/8 -2AX2.76 L .., 2{z2j2tz)z2t212t2)2t2]|21z2
6A 839103 NUT, 3/8%24 .. 2tetajata2tltziz2i2]2lziziz
1.6010 - NOZZLE, CONNECTING ROD SPRAY
BA 5150140 NOZZLE ot £ 00 IO T R T O O O R I I I AR
1.6020 - QRIFICE, CONNECTING ROD
5198179 ORIFICE, B/18°XT/18" ... . i, 1
1.6040 - g;}snms. CONNECTING ROD PISTON
N
6A 5116181 BUSHING ..o, 2j{2tzlztzjztzlaj2lz2lete
1.6100 - SHELL, CONNECTING ROD BEARING
A SHELL SET CONSISTS OF ONE UPPER
AND ONE LOWER SHELL.
5149452 SHELL SET{STANDARDY . ... ................ AR ARIAR AR AR AR AR
5149453 SHELL SETLO027USY ... .. e AHTAR[AR ARIAR|AR|AR
5149454 SHELL SET{O010°US) . ... it eirannn... ARTARIAR AR ARJAR) AR
51494885 SMELL SETLO20°U.8) ...ttt ar]ar] AR ARIARI ARIAR
5149458 SHELL SETLO30"USY .. ... AR]AR] AR AR1 AR AR AR
5197978 SHELL SET{STANDARD) . ................... ARLAR AR AR] AR
5197976 SHELL SETLO02*U.8Y .. i, AR AR AR AR] AR
5197977 SHELL SETLO10" USY ... . ... ARI AR AR AR] AR
5197978 SHELL SET{020° LS} .....ovveennn.. «... LAR] AR AR AR AR
5197979 SHELL SET{030" USY ... .. ... ........... AR AR AR AR| AR
1.6110 . PISTON KIT
A PISTGN KiT INCLUDES BUSHING IN
1.6145 AND RETAINER IN 1.6150.
8A 5196931 PISTON KIT, 2, 3, 4, BVE3 {(STANDARD} ....... 1
8A 5198877 PISTON KIT, 3, 4, §, 8VB3 ("N” ENGINE) ... ... NEREEEREERENE t 1
8A 5198572 PISTON KIT, 4, VB3 (TURBGY ............... t
5198427 PISTONKIT, 483 ... .. e 1
168115 - RING SET. PISTON
A PISTON RING SET CONSISTS OF
SUFFICIENT RINGS FOR ONE (1) CYLINDER,
5198822 RING SET ..ttt e AR AR
MAY, 1987 PAGE 2 OF 1.6000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



LFIG L

GA
8A
6A
6A

GA
BA

BA

6A

6A

BA
8A

1.6115

5149942
5198902
5198901
1.63120
5103382
8923328

5116184
8127147

1.6130

5195933

5198092
1.6140

5116189

1.61456
5116181

1.61850
5108131

1.8180
5132803

107018
5149944

1.6182

5198903
515889Y

5187341
5195118

ENGINES
1.6000 CONNKECYING ROP AND PISTON

- HING SET. PISTON
{CONTD)

RING SET
RING SEY
RING SET {STANDARD TURBO)

- RING, PISTON COMPRESSION

RING (FIRE RING)
RING IFIRERING) —. ..o nnrnnnn.
RING (CHROMED) {2ND, 3RD AND 4TH)
RING (CAST ON) (3RD AND 4TH} ... ........
* OPTIONAL FOR SERVICE-USE FOR
LOWER TWO COMPRESSION GROOVES
GNLY FOR TYPE 68,

*

RING, PISTCN Oil. CONTROL

AN Git. CONTROL RING 5EY CONSBISTS OF
RINGS FOR ONE {1} CYLINDER. AN QIL
CONTROL RING CONSISTS OF TWO {2}
SCR APERS AND ONE (1) EXPANDER,

RING {UPPER AND LOWER GROCGVE)
RING SET

]

- PN, PISTON

- BUSHING, PISTON PIN
BUSHING {1.6040)

- RETAINER, PISTON PIN
RETAINER

- LINER, CYLINDER

LINER{STANDARD} ... .. ................
LINER {010" O.8,, O.D}

+ LINER{C20" 08, 0D} ... .. ...l
+ USED WITH 5149945 SEAL

- CYLINDER KIT

A CYLINDER XIT CONSISTS OF ITEMS IN
16110, 1.6120, 1.6140, 16150, 1.6180
AND 1.8190 FOR ONE {1) CYLINDER,

CYLINDER KIT, 2,3,4,6VE3 (8TD., 17:1
BATHO) ot e e e
CYLINDER KIT, 3,4,6,8V53 ('N*
ENGINESH o\ e e,
# CYLINDER KiT, 4,6V53 {17.5:1 RATIO)
CYLINDER KiT, 6V53 (21:1 RATIO}

MAY, 1887 PAGE

DETROIT DJiESEL

...................... TYPES ... .0 i e
6 8 7 Ed
3 5 7 7 3 6
6 6 6 8 g 5
4 8 8 Q 4 7
AR AR AR| AR
AR]AR AR
AR AR AR

ARTARFARTIARTARIARIAR|ARJARI AR AR AR
ARJAR|ARIAR| AR AR AR AR AR| AR AR| AR

AR

AR AR AR AR
AR
AR AR

2.1 OF 1.8000

COPYRIGHMT 1987 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES DEYROIT DIESEL
1.6000 CONNECTING ROD AND PISTON

..................... TYPES ....ooiineirinein,
PART 6 6 6 7 8 )
CFIG L NUMBER, .. NAME AND DESCRIPTION .......... 3 5 7 7 3 ]
6 6 6 8 9 9
4 8 8 0 4 7
1.6182 - CYLINDER KIT
{CONT'D)
5198904  CYLINDER KIT, 3,4,6V53 (21:1, DEEP
BOWL) .\ vinn e inciannarianns AR} AR AR
5198906  CYLINDER KIT, 3,4-53 (23:1, DEEP
BOWL) L\ vuoneennnrnneieenannannns AR
# NOT SERVICED, REPLACED BY
5148315 CYLINDER KIT.
1.6190 - SEAL, CYLINDER LINER
BA BIZ12B6  SEAL ..........iiiiiiiiiiiiiiiiiiias 2]2{2f2)212)2)l2)z2)l2]212
A 5149945  SEAL 020" 0.5, 0D. ... ... ..ciiiiien. z{2]2{2j2f2y2}212]2]2|2
MAY, 1987 PAGE 2.2 OF 1.8000

COPYRIGHT 1887 GENERAL MOTORS CORPORATION



BETROIY BIESEL

FIG L

6A
6A
A

BA
6A
B8A

8A

A

1.6001

5121262
5140949
5103817
5108178
5106977
5187852
832103

1.6010
5156140

1.6020
5198179

1.6040

5116181

1.6100

5149452
5148453
5149454
51494588
5149456
53187975
5197976
5187877
5197978
5197979

1.6000  CONNECTING ROD AND PISTON

- CONNECTING ROD ASSY.

QUANTITIES SHOWN ARE PER CYLINDER,
A RQD ASSY, INCLUDES CAP AND ORIFICE
WHICH ARE NOT SOIL.D SEPABATELY,
PLUS {YEMS IN 1.6001, 1.6010 AND
1.6040.

VAPOH BLASTED BUSHINGS (TYPES 110,
172,176, 180, 181, 182, 184, 204, 205,
206 AND 207 ARE NOT SERVICED SE
PARATELY.

ROD ASSY. 3483 .. ..o,
ROD ASSY. 6VS3, 8VE3(TURBOY ............
4 ROD ASSY, 3,453 (TURBO} ........0covnnn.

ROD ASSY, 453 (TURBO) .........cvvevens.
ROD ASSY., 6VBE3 {TURBD) .................
BOLT, 3/8%-24X2.768°L. ..ovviiaiireninns
NUT, 378524 ..t
# NOT SERVICED, USE 5108178 ROD

ASSY. AND TO INSURE

INTERCHANGEABILITY USE {1)

8920717 {18.7:1} PISTON ASSY . (1}

5106802 PIN AND (2) 5108175

RETAINERS.

- NOZZLE. CONNECYING ROD SPRAY
NOZZLE .. .

- QRIFICE, CONNECTING ROD
QRIFICE, B/18"X7/18° ... ... . . i

. g?ﬁSHiNG, CONNECTING ROD PISTON

- SHELL, CONNECTING ROD BEARING

A SHELL SET CONSISTS OF ONE UPPER
AND GNE LOWER SHELL.

SHELL SET{STANDARD) ....................
SHELLSETLO02"USY ... . . .. ...
SHELL SET{QI0"LLE) ... . ... .. ... ...
SHELL SETLO207US8) ... .. ... ... ... .. ..
SHELLSETILO30" US) .......... ... ...,
SHELL SET(STANDARD) ....................
SHELL SET{O027 WL} ... . ... . .. ....
SHELLSETLOIQ"USY .. .o s,
SHELL SETL020"U.8) ... ... ... ... ...
SHELL SEY{030°USY ... ... . oot

MAY, 1887 PAGE

AR
AR
AR
AR

AR
AR

AR
AR

3 0OF

AR
AR

AR
AR
AR
AR
AR
AR
AR

1.6660

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR

AR

ENGINES

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AHR
AR
AR




FG L NUMBER

6A
8A

BA
GA

6A
A

6A
6A

GA

6A

PART

CETROIT DIESEL

1.8000  CONNECTING ROD AND PISTON

1.6%10 - PISTON KIT

5198877
5198572

8920717
5104673

5195831
5103821

A PISTON KIT INCLUDES BUSHING IN
1.6145 AND RETAINER IN 1.8150,
VAPOR BLASTED BUSHINGS (TYPES 110,
172, 176, 1BO, 181, 182, 194, 204, 208,
208 AND 207) ARE NOT SERVICED SE
PARATELY.

PISTON KiT, 3, 4-53 {"N" ENGINE} ............
PISTON KIT, 8V, 8V53 {TURBO, VAP
X T
PISTON KIT, 4, 6V53 (TURBO, VAP
T s
PISTON KIT, 453, §V53 (TURBO, VAP
BLAST ooviroiietin e crn e
PISTON KIT, 3-53 (STANDARD) .. ............
j PISTON KIT, 4-53 {TURBO, VAP BLAST} .......
# OBSOLETE.

1.6115 . RING SET, PiSTON

5149942
5149359
5149314
5198901
5198802

A PISTON RING SET CONSISTS OF
SUFFICIENT RINGS FCR ONE {1} CYLINDER,

BINGSET ... .. e,
RINGBEY ... i
RINGSET ... ..
BINGSET ... .
BING SET ... ... i i i

16120 . RING, PISTON COMPRESSION

8923328
53103382
5116184
5127147

RING, FRERING . ... ... .. ... . ..........
BING, FIRERING .................ccuvann,
RING (CHROMEDYZND, 38D AND 4TH) ........
RING {CAST IRON} 3RD AND 4TH . ..., ......

1.6130 - RING, PISTON CIL CONYROL

5149213
5198082
5148378
5148610
51925033

AN GIL CONTROL RING SET CONSISTS OF
RINGS FOR ONE {1} CYLINDER, AN OIL
CONTROL RING CONSISTS OF TWO (2)
SCR APERS AND ONE {1} EXPANDER.

RINGSET ... i i
RAING SET ... . i iy
BINGSET ... .. it iiiiainiina
HING SET (LOWERGROOVE} ................
RING SET ... .. .

1.6%40 - PIN, PISTON

5104651
5116189
5106902

1.6145 - BUSHING, PISTON PIN

5116181

BUSHING (1.6040) ........................

MAY, 1987 PAGE

AR

AR

AR

3.1 OF

AR

AR

1.6000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

AR

M#C

AR

wa

AR

AR

AR

AR

AR

ENGINES

AR

AR




DETROG!IT DIESEL 8 3 MPC ENGINES
1.6000 CONNECTING ROD AND PISTON

...................... TYPES ... .o
PARY | 1 1 1 1 2 2
CFIG OO NUMBER ... NAME AND DESCRIPTION .......... g 1i11117y1{8(1{8{1]012:0]2
1i8|7161811{8{3(8|4;0{6]0
¢ 2 L] 2 4 & 7
1.6150 - RETAINER, PISTON PIN
6A 5168131 RETAINER ... ... ... i 2i2tzj2tz2p 2212122 2
6A 5108175 RETAINER . ... ... . i iiananses 2 212
1.6180 - LINER, CYLINDER
6A 5132803 LINER{STANDARD} ....................c. 0 IR ER AR E R
GA 5101016 MINER{O10" 08,00 ... oo ARJAR|ARJARIAR AR AR AR AR ARIAR| AR{ AR] AR
BA 5149844 4 LINER{Q20" 0S8, 0D) ... ... ... ool ARIARIARIAR|AR|AR|AR|ARJAR[AR| AR]AR]AR] AR
+ USE WITH 5149945 SEAL.
1.6182 - CYLINDER KiY
A CYLINDER KiT CONSISTS OF iTEMS IN
1.61140, 1.6120, 1.6140, 16160, 1.6180,
AND 1.6180 FOR ONE {1} CYLINDER A KIT
FGR TYPE 183 IS NOYT AVAILABLE.
5198889 CYLINDER KIT, 3,4-53 {"N" ENGINES} ......... AR AR
5349315 CYLINDER KIT 80838399 ... ... .. ......... AR AR AR
$148360 CYLINDER KIT, 3, 4-53 (YURBQ} ... .......... AR AR AR
5149734 CYLINDER KIT{TURBO} ........... ..o AR ARTAR

1.6180 . SEAL, CYLINDER LINER

A 5121256 SEAL . e 2212121212 2[221212{12}2}2
8A 5149945 SEaL, 020" 0.5, 0.B.

MAY, 1887 PAGE 3.2 OF 1.8000
COFYRIGHT 1987 GENERAL MOTORS CORPORATION



.HG .. NUMBER

6A

6A

6A
B6A
A,

5 3

MPC

PART

1.6001 .

53108178
5121262
5133109
5140849
5106977
5157852
839103

1.6010
5150140

1

1.6020 -
5198179

1.6040 -

5118181

1.6100

5149452

5149453
5149454
5149455
5149456
6197975
5197976
5197977
5197978
5197979

16110 -

8220718 .+
5198877
8198572

ENGI!NES

1.6000  CONNECTING ROD AND PISTON

CONNECTING ROD ASSY.

QUANTITIES SHOWN ARE PER CYLINDER,
A ROD ASSY, INCLUDES CAP AND QRIFICE
WHICH ARE NOT SOLD SEPARATELY,
BLUS ITEMS IN 1.8001, 1.6010 AND
1.8040.

VAPOR BLASTED BUSHINGS (TYPE 208,
242, 243 AND 244) ARE NOT SERVICED
SEPARATELY.

ROD ASSY., 453 (TURBO}Y ..................
ROD ASSY, 3,453 ... ...... ... .. oo
ROD ASSY, 8VE3 ... ... . ... i
RODASSY, BVEZ . ... .. ... ... .. iiiaun.
RODASSY, 8VB3 .. ... ... .. il
BOLT, 3/8"-24X2. 76" L, .. .. ... . .viivvinn.
RUT, 3/8%24 .. e

NOZZLE, CONNECTING ROD SPRAY
NOZZLE . i,

GRIFICE, CONNECTING ROD
CRIFICE, /16" X7/168" ... ... ... ... ..t

BUSHING, CONNECTING ROD PISTON
PIN
BUSHING ... ... .. ... ..

SHELL, CONNECTING ROD BEARING

A SHELL SET CONSISTS OF ONE UPPER
AND ONE LOWER SHELL,

SHELL SET (STANDARD 3, 4.53)

FTURBOY oottt
SHELL SET{002° U.B) .....ovveinnnnnn,
SHELL SET{010° USS ...,
SHELL SET{020" US) ..........ovori..
SHELL SETLO30" US) ... .....ovriiii!
SHELL SET (STANDARDY ... ... .. ... .. ...
SHELL SET(002° B.S) ... . ovnin,
SHELL SET{010° US} ... .. oveiiin.
SHELL SET (020" WS . ovvvnnnniin,
SHELL SET (030" US) ... 00,

PISTON KIt

A PISTON KIT INCLUDES BUSHING IN
1.6145 AND RETAINER IN 1.8150,
VAPOR BLASTED BUSHINGS (TYPE 208,
242, 243 AND 244} ARE NOT SERVICED
SEPARATELY.

PISTON KiT, 4-53 (TURBOQ, VAP BLAST} .......
PISTON KIT, 3, 4, 6VB3 {“"N" ENGINE) .........
PISTON KIT, 4, 6V53 {YURBO, VAP

BLAST) ... e

MAY, 1987 PAGE

AR
AR
AR
AR
AR

AR

AR
AR
AR

4 OF

AR
AR
AR
AR
AR

1.6000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

PETROIT DIESEL

AR
AR
AR

AR

AR

AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR

AR

AR
AR
AR
AR
AR




LFIG L RUMBER

GA

8A
§A
BA
6A

GA
6A
BA

8A

GA
6A

3

MPE ENGINES

PART

16110 -

8920717

1.6116 -

5148314
5168902
23561520

1.6120

5103382
8823328

1.6000 CONNECTING ROD AND PISTON

PISTON KIT
{CONT'D}

PISTON KIT, 4, 6V53 {TURBO, VAP

BLASTY L\ttt et e
+ NOT SERVICED. LsSE 5198572 PISTON

KIT AND {1} 5140849 ROD ASSY.

RING SET, PISTON

A PISTON BING SET CONSISTS OF
SUFFICIENT BINGS FOR ONE {1} CYLINDER.

RING SET ... . i,
RING SET ......... ... i
RING SET ... . i
RING, PISTON COMPRESSION

RING (FIRERING} ....oooveinnenenennnn...
RING (FIRERING) .........vovieinrinnninin,

5105327  # RING (FIRE RING} {PLASMA COATING) .........

5116184
B127147

16130 -

5148313
5198002
5149378
5108870
5195933
5148610

1.6140 .
5106902
511618%
51046861

1.6145 .
5116181

1.6150 .

5108176
5168131

RING [CHROMED} {2ND, 3RD AND 4TH} .......
RING [CASTIRON}BRDAND 4TH .. ..........
F NOT SERVICED, USE §103382 FOR
TURBO ENGINES OR 8923328 FOR
NON-TURBO ENGINES.

RING, PISTON Ol CONTROL

AN Qi CONTROL RING SET CONSISTS OF
RINGS FOR ONE {1} CYLINDER, AN QIL
CONTROL RING CONSISTS OF TWO {2)
SCR APERS AND ONE (1) EXPANDER,

RING SET ... ... . . . i
RING SET ..., ... . . i iiiananns
RING SET ..., ... .. . ..
RING SET{UPPERGRCOVE) ... ..............
RING SET (LOWER OR UPPER GROQVE} .......
RING SET (LOWER GROOVE} ................

PIN, PISTON
PIN (1.53030" 18026 DAY ... ............
BN e

BUSHING, PiSTON PIN
BUSHING(1.60C40} ... ....................

RETAINER, PISTON PIN

RETAINER ... ... ... .. ... . e,
RETAINER .. ... . i i

MAY, 1087 PAGE

2 2
L] 31214
813 3]0
a8
AR
AR
AR
1
1 1
i1
31131313
2
1
I
1]t
212111
H
{1
212)2]|2
2
2121212

4.1 OF 1.6000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

DETROIT DIESEL

AR

AR




5 3 MPC ENGINES PETROIT PIESEL
1.6000  CONNECTING ROD AND PISTON

..................... TYPES ... it
PARY 2 2 2 2 2
FIG L UNUMBER. . Ll NAME AND DESCRIPTION .......... Oj2j3j214j2{4|2}4 4
Bi3igjajci{a|2i4:414
9 3
1.6180 - LINER, CYLINDER
GA 5132803 LINER(STANDARD) ... ..o aiaes, IR EREABENEREREEERERER
6A 5101016 LINER{O1Q0" O.5., 0D} ........ ... .. ..ot ARIAR|{ARJARIAR| AR AR AR]AR] AR] AR
EA 5149944 4 LINER(020"QS5.,0D) .............. ..., ARTAR{AHREARJAR[ARTARJARTAR[AR| AR
+ USE WITH 5149945 SEAL.
1.6182 - CYLINDER KiT
A CYLINDER KIT CONSISTS OF ITEMS IN
1.6110, 1.6120, 1.6140, 1.6150, 1.6180¢
AND 1.8180 FOR ONE (1} CYLINDER,
5149735 @CYLINDERKIT{IURBO) ...........ccovuevs, AR
5198504 CYLINDERKITR1: 1 COMP) ... ............ AR AR
5198899 CYLINDER XIT (21:1 COMP, “N” ENGINE} . . .., ., AR AR
@ NOT SERVICED. USE 5148315 KIT AND
{11 5140943 ROD ASSY.
1.6180 . SEAL, CYLINDER LINER
A 5121266 SEAL ... e 2212212121212 1212|2
6A 5149945 SEAL 020708, 0D, ... ... 2212121212121 2{2121=2
MAY, 1987 PAGE 4.2 OF 16000

COPYRIGHT 1887 GENERAL MOTORS CORPORATION



DETRO!IT DIiESEL

68

BA
eag
6AB

6A

BA

6B

8A
&8

1.6001

8924004
8924003
5121262
5197852
839103

1.6010
5150140

1.6020
5198178

1.6040
5116181

1.6100

5149452
5149453
5148454
5149455
5148456
5197975
5197976
5197977
5197978
5187879

1.6106
8924733

1.6110

BO27228
5198877
8924000
8824002

1.6000  CONNECYING ROD AND PISTON

- CONNECTING ROD ASSY.

QUANTITIES SHOWN ARE PER CYLINDER.
A CROSSHEAD ROD ASSY. INCLUDES
ITEMS IN 1.6001.

A TRUNK PISTON ROD ASSY. INCLUDES
CAP AND ORIFICE WHICH ARE NOT SOLD
SEPARATELY, PLUS ITEMS N 1.6001,
1.60 10 AND 1.6040,

ROD ASSY. {CROSSHEAD) 3, 4-83 ... ......
BOD ASSY. {CROSSHEADYBVE3 ... ... ... ..
RODASSY. {TRUNKI4-B3 . ... ...............

BOLY, 3/8"24X276" ... ... .. ...
NUT, 3/8%24 ... . . i

- NOZZLE, CONNECTING ROD SPRAY

ORIFICE, CONNECTING ROGD
ORIFICE, B/16"XT/¥8" ... .. .o oione

1

- BUSHING, CONNECTING RCGD BEARING
BUSHING . ..... ... i

- SHELEL, CONNECTING ROD BEARING

A SHELL SET CONSISTS OF ONE UPPER
AND ONE LOWER SHELL.

SHELL SET{STANDARD) .. ..................
SHELL SET (002" U.S) .. ovomnnn,
SHELL SET (010" USY ... ... ... ..
SHELL SET (020" U8 ..ovvvvvovniiiin,
SHELL SET (030" US) ... ... ... .........
SHELL SET{STANDARD) . ...................
SHELL SET (002 US) ..ooovinnrnn,
SHELL SET (010" U.S) ... .. .. ... .. ...
SHELL SET (020" US) ........oovuriiiii,
SHELL SET{030" US) .. ... .o,

- RING, CROSSHEAD PISTON SEAL
RING, SEAL .. .. i,

- PISTON KIT

A DOME KIT CONSISTS OF ITEMS IN
1.8106, 1.6110, 1.6140, 1.6142 AND
1.6150,

A PISTON KIY INCLUDES BUSHING IN
1.6145 AND RETAINER IN 1.6 150.

POMEKIT
PISTONKIT, 483 .. ... ..., ... . ...
DOMEPISTON ... ... .. . v ..
SKIRFPISTON ... o i,

MAY, 1987 PAGE

AR AR

AR AR
AR} AR
AR]AR

5 OF

1.6000

COPYRIGHY 1987 GENERAL MOTORS CORPCRATION




CEYROIY DIESEL

N 3 (R

68
HA
6AB

68
6B

6B

&8
8A

1.6115

BO27223
NPN
235016520

1.6120

BO25780
8923328
89257793

1.6130

8927224
NPN
NPN

1.6140

8924735
5116189
8924732
8924734

1.6142
8924736

1.6160

88524731
5108131

1.6180

B926088
88526089
8826090
5132803
5161016
5149944

-+ LINER,

+ LINER,

1.6000  CONRECYTING ROD AN PISTON

RING SBET, PISTON

CONSISTS OF SUFFICIENT RINGS FOR (1)
PISTON.

RING SET
RING SET (CROSSHEAD PISTON)
RING SET (NON-TURBO)

RING, PISTON COMPRESSION

RING, FIHE (1 BLUE MARK}
RING, FIRE
RING (MOLY}

RING, PISTON OIL CONTROL

AN OlL CONTROL RING SEY CONSISTS OF
SCRAPERS AND EXPANDERS FOR ONE (1)
CYLINDER.

RING SET ... i
RING SET {CROSSHEAD PISTON)
RING SET {TRUNK PISTON)

PN, PISTON

PN, CROSSKEAD PISTON
PN, TRUNK PISTON
BPACER ... ... i i i
BOLY, 3/8"-24X1.88" 12 PT. HD.

BEARING, PISTCN PIN
BEARING

RETAINER, PISTON PiN

RETAINER, CROSSHEAD PISTON
RETAINER, TRUNK PISTON

LINER, CYLINDER

LINER,
LINER,

74" PORT {STANDARD} ..............
74" PORT {010 0.8. 0.D)
.74* PORT {,020” 0.5. 0.D))
84 PORT {STANDARD} ..............
84" PORT L010” 0.8, 0.D)
84" PORT {.020" 0.S. 0.D.)
+ USE WITH 5149845 SEAL.

LINER,
LINER,

1.6182 - CYLINDER KIY

A CYLINDER KIT INCLUDES STANDARD
SIZE ITEMS iN 1.6106, 1.6110, 1.6120,
1{“3?(1330 1.6140, 1.6142, 1.61580 AND 1

MAY, 1887 PAGE

5 3
T FE
6l21712)6
86 g8it

g
AR{AR{ AR
AR

AR
LR I 2 I O

"
21212213
111

H

1
EIE I 2 I A

1
2{2{2]2
2121212
1111t
2121212

2
Tt
AR | AR
AR| AR

1P 1)1
AR AR} AR
AR AR AR
51 OF 1.6000

COPYRIGHY 1987 GENERAL MOTORS COHPORATION

M P

€ ENGINES




DETRO!IT BIES EL 5 3 MPL ENGINES
1.6000 CONNECTING ROD AND PISTON

...................... TYPES ...
PARY 2 2
FIG L UNUMBER . L. L NAME AND DESCRIPTION .......... 8l2:7 8
8{8|0|8]1
9
1.6182 . CYLINDER KiT
{CONT'D}
8O27222 CYLINDER KiT, CROSSHEAD PISTON
BNDRDUSTRIALY ..., ... ..o s, AR
B9276185 CYLINDER KiT, CROBSHEAD PISTON
MILITARY) ... i ciiaae AR AR
NPN CYLINDER KIT, CROSSHEAD PISTON ... ...... AR
NPN CYLINDER KIT, TRUNK PISTON .............. AR
1.6190 . SEAL. CYLINDER LINER
6A 51212856 SEAL ... e 21221212
BA 5149945 SEAL, 020" 085,00, ... ..o 22121212
MAY, 1887 PAGE 5.2 OF 1.8000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



. .Fl

TA
7A
TA
TA
7A
78

78

7A
TA

TA

TA
FA

TA
TA
7A
TA

7A
1A
7B

DETYTRO Y

BART
G ... NUMBER ..

1.7001

53121028
5126825
5126530
5126031
5126932
5199397

51983486

5151277

PIESEL

1.7000  CAMSHAFT AND GEAR TRAIN

- CAMSHAFT ASSY.

A CAMSHAFT ASSY, INCLUDES PLUGS IN
1.7001.

CAMBSHAFT ASBY, 2.53 ALL RH. AND

LM ENGS., ... ... .. .. oiiviin,
% CAMSHAFY ASSY. 3-53 RB-RCLAALD

ENG., i
@ CAMSHAFT ASSY, 3-83 RA-ADLB-LC

ENG. {B148083) ... ... ................
dt CAMSHAFT ASSY. 4.53 LALB-LCLD

ENG. (6149097} .......... . ...00iinan
% CAMSHAFT ASSY. 4-53 RA-RB-RC.RD

ENG, . i
* CAMSHAFT ASSY,, 8V.53 R BANK RH,

ENG.; {.. BANK L.H, ENG. (STAMPED

VLY e
* CAMSHAFT ABSY,, 6V.53 L BANK RH.

ENG.: R. BANK L.H, ENG. {(STAMPED

VL) e e

PLUG /2'DRIVE L. . e

* USE WITH 5147424 SPRING IN
1.8340,

F# NOT SERVICED. USE NUMBER IN
PABENTHESES AND TO INSURE
INTERCHANGEABILITY REPLACE
5144019 VALVE SPRING WITH
5147424 VALVE SPRING ON 4 VALVE
ENGINES,

& NOT SERVICED, USE NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY RETAIN VALVE
SFRING 5116140 ON 2 VALVE
ENGINES AND REPLACE 5144018
VALVE SPRING WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES,

% MUST BE USED WITH 5144019 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES.

1.7010 - BEARING, CAMSHAFY END

5198431
5198982

5158468
5198489
5198209
51989880

5198470
5188471
5198984
5198979

5198978
5188881
5197344

A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.

BEARING GET(STD., 2.83) ..................
BE%RE}NG SET{5TD. LD, 010" 0.5,

2 O N S P
BEARING SET {010°U.5. 1D §TD, Q.0 .......
BEARING SEY {020"U.SLD.STD, 0D} .......
BEARING SET(STD. 363} ...................
BEARING SET {STD. 1.D., 810" Q.5,,

O e
BEARING SET {(010"U.S., 1D, STD.GD) .. .. ...
BEARING SET {020"U.8., 1D, STD. OD) ... ...
BEARING SET(STDL 483} ...................
SEARBNG SET (STD. LD, 090" 0.8,

CD) L e
BEARING SET (010"U.S, 1D, STD.OD) ... ...
BEARING SET (020"US.LD, 8TD.0D) .......
BEARING SET{STD. 6VE3} ..................

MARCH, 1887 PAGE

AR
AR

AR{AR
ARTAR

1

OF

AR | AR
AR AR

17000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

MPL

AR
AR
AR

AR
AR

AR
AR

ENGINES

AR
AR
AR

AR
AR

AR
AR
AR




DETROIT DIESEL §3 MPFC ENGINES
11000  CAMSHAFT AND GEAR TRAIN
..................... TYPES ...
PART 3 3 3 1
LG ONUMBER ... Ll NAME AND DESCRIPTION ....... . 0 ' 4 7 L 3
3 3 3 4 & -
1 3 B 9 1 5
1.7010 - BEARING, CAMSHAFT END
{CONTD}
T8 5198983 BEARING SET {STD. LD., .010" 0.5, AR
oDy ool e
78 5187945 BEARING SEY {(010"U.5,, 1D, 5TD, 0.D) ...... AR
8 5197946 BEARING SET (020" U8, LD, 5TD,, AR
1.7030 - WASHER, CAM AND BALANCE SHAFY
END BEARING THHRUST
7A.8 5116198 WASHER ... ... ... ... ... o 212{2p2121212912{2]121212
TAB 24080628 BOLY, 3/78716X17{12.9001} ................ 41414|l4j4ja|4]j4]d4]14]4]4
1.7060 - SEAL, CAMSHAFT OlL
AR 5106223 SEAL, O {FRONT 2, 3,4, 6V-B3) ............ 212321 2{212{212}212|2{z2
1.7061 - SLINGER, CAMSHAFT OiL
TAB 5134388 -+ SLINGER ... ... ... .. .. . . i, 2121212212211 23212112
4+ THRU 20.23442, 3D-440689, 4D-48800,
6D-41029.
1.7062 - SPACER, CAMSHAFT OIL SEAL
7A.B BI2T071 -+ SPACER, 440" THK, . ... ... ... ... ... .00 2:2 12|22 2{2{231212|212
TA.8 S5106360 * SPACER, 465" THK. ....................... 22121221 2|2]212:121212
+ THRU 20.23442, 3D-44069, 4D.48900,
6041028
1 EFF. WITH 2D-23443, 30.44070,
4B-48901, 6D-41030.
1.7080 . SHAFY, BALANCE
7A 5121072 SHAFY, 283 ... .. 1 L
TA 5121073 SHAFT, 363 ... .. ... ... .. . e, 111 t 1
7A BE121074 SHAFY, 48B3 .. .. ... 141 1 H
_ 1.7130 - PULLEY, FRONT BALANCE
TA 5121107  * PULLEY, 283 .. ... ... .. i 2 1
TA 8925944 PULLEY, 353 .. ... . . 212 2 2
TA 8825946 PULLEY, 4-83 ... . ... .. ............ .00 212 2
7B 8925945 PULLEY, 6V-53 ... ... ............... 2
7A 8925946 PULLEY, 4.53 {ON BALANCE SHAFT} .. ........ 1
7A.B 8926248 KEY, 3/18"X5/8" SPECIAL (12,8350} ......... 212121212712 tl2{2}1211
7AB 5150087 NUT, 1 1/8"18 SPL. (17140} .............., drdpzy12{2]2 tl212}p291
* NOT SERVICED. USE 8825945 FULLEY
AND ONE {1} EACH OF 5127077
WASHER, 5187641 WASHER, 103321
LOCKWASHER, 1 86622 BOLT AND
SHEET 1 OF SD.163. CAUTION:
MODIFICATION FROM SHEET ONE {1)
OF SD-163 COULD CREATE A CLEARAN
CE PROBLEM ON SOME APPLICATIONS.
MARCH, 1887 PAGE 1.1 OF 17000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



CDETRO!T DIiESEL 5 3 MPC ENGINES
1.7000 CAMSHAFT AND GEAR THAIN

...................... TYPES ... ...,
PARY 3 3 3 &
FIG NUMBER ............. NAME AND DESCRIPTION .......... (] 2 4 7 L] 3
3 3 3 4 5 5
1 3 5 9 1 L]
1.7140 - WEIGHT, FRONT BALANCE
g 5121107 FWERIGHT, 283 ... ... . oo 211
5108504 WEIGHT, 4-53 (ON CAMSHAFTY . ............. i
TA 8926248 KEY, 3/16"X5/8" SPECIAL (12,8380} ......... 2]t 1
TA 5150087 NUT, 1 1/8™38 i 2144 1
F& NOT SERVICED, USE BS2B945 PULLEY
AND ONE (1) EACH OF 5127077
WASHER, 51876841 WASHER, 103321
LOCKWASHER, 1 86622 BOLT AND
SHEEY 1 OF 5D-163. CAUTION:
MODIFICATION FROM SHEET ONE {1}
OF §D-163 COULD CREATE A CLEARAN
CE PROBLEM ON SOME APPLICATIONS,
1.7180 - WEIGHT, REAR BALANCE
Je 51189277 WEIGHT (CRESCENT SHAPE, 2 HOLES} . ... .. .. 2121212
7C 5118278 * WEIGHT BNNER) {.2242" THICK, &
HOLES) ... .. it 2312 2 2
iC 5108874 * WEIGHT {13458 THICK, 3HOLES) ._......... 2121212
¢ 5126197 @ WEIGHT (1196" THICK, 3 HOLES) ........... 212|212
7C 5126198 @ WEIGHT {DUTER{.2391"THICK, 3
HOLES) ... . ... . . i, 2 2
7C 8927580 BOLY, 3/8™16X1.015" {USED AS REAR
WEIGHTSI{12.9001) .................... 4 414
7C 9409028 #BOLT, I/8-16X1" (1298001 ................ 414
7C 9409218 BOLY, 3/78718X5 1/47 {12,900 ... ........ 414
7C 5409034 BOLT, 3/8"-24X7/8" {12.8001} .............. 4 4
7C 29409035 BOLY, 3/87.24X1"{12.800%) ................ 4 4

* EFFECTIVE WITH 3D-5208, 4D-6878 IN
TYPES B0, 61, 53 AND 55 MUST BE
REFLACED AS SET ON 4 CYLINDER
UNITS ¥ HRU 40-6877 IN THESE
TYPES.

@ THRU 3D-5208,4D-6877 NOT
SERVICED. FOR REPLACEMENT USE
5108874 AND 51198278,

# THEU BD127.

1.7200 - GEAR, CAMSHAFET AND BALANCE
SHAFT

TAL 5133387 * GEAR (CAMSHAFT [ B-LC. RARD,
BALANCE LA D-RB-RC ENG.} {R.H.
HELIX: 97 TEETH {5107072) ............. 11713711 EIE I 2 B BN B B B O

1AL 5133388 * GEAR{L.H. HELIX} (CAMSHAFT LALD-
AB-RC, BALANCE LB-LC-RA-RD ENG.)

(LM, HELIX: 97 TEETH}{ 6107073) ......... 1311111 Tty 1y
T8 E133387 * GEAR, 6V.53 (R. BANK CAMSHAFT RH.

ENG. i.. BANK CAMSHAFT LH. ENG)

{RH, HELIX; 87 TEETH) {81 07072} ........ 1
78 5133388 * GEAR, 6V.53 (L. BANK CAMSHAFT RH,

ENG. B, BANK CAMSHAFT L M. ENG)

{LH. HELIX: 87 TEETHI{(BY 07073} ......... 1
TAB 8926248 KEY, 3/16"X5/8" SPECIAL {12.9350) ..., ..... 2{2{232j2t212{212121212
TA B 5150087 NUT, 1 $/8"18 (17140} ... ... .......... 2i2iz2j2p2i272 1212|2322
MARCH, 1987 FAGE 1.2 OF 17000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



DETRO!IT DIESEL 53 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

PART 3 3
G OO ONUMBER . L.l NAME AND DESCRIPTION .......... O 2

1.7200 - GEAR, CAMSMAFY AND BALANCE
SHAFT {CONT'D)

* NOT SERVICED, USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE (1) EACH OF
B1G7071, 51 07078, FUEL PUMP
DRIVE GEAH 5107087 (LK HELIX} OR
5107088 {RH HELIX), GOVERNOR
DRIVE GEAR 5107077 {LH), 510 7076
{BH} OR 8107508 (RH} (5033-628%),
BLOWER ROTOR GEARS 8107083 (#M)
AND B107084 £} {4 & 6V53},
5107081 {RH} ARD 5107084 {LH)
{4-53}, 5107081 {RH) AND 5107082
M2 & 3-83), 5108171 {RH) AND
5107082 {LH) (2-5 3) AND BLOWER
DRIVE GEAR 5107078 {LM) GR
8107078 {HH),

1. 7202 - SPACER, CAMSHAFT AND BALANCE
SHAFT GEAR

748 BY21077 SPACER ... . e - [ I I O S - 2 A O I O O B N A

17207 - RETAINER, CAM AND BALANCE SHAFT
GEAR NUT

7A.8 B172734 =RBETAINER .. ..., . .. .. . . . i, 2
AB 181360 = BOLT, 3/87.24X3/4"(12.8001} .............. 4
TA.8 103321 = LOCKWASHER, 3/8°(12.9200} .............. 4
= NOT REQUIRED IN TYPES 37 AND 48;

EFFECTIVE WITH 2D-5554,

~F
Bbpd
e
)
E - M
- b
-

E-3

1.7220 - GEAR ASSY. IDLER

A GEAR ASSY. INCLUDES BEARING IN
1.7228.

JC.D 5136227 * GEAR ASSY, 2, 3, 4, 6V-53 {L.H. HELIX;

TZTEETH) ..ot ini e niainsa, L T I 2 T T 2 T T O O O
* NOT SERVICED. USE 5107075 AND TO

INSURE INTERCHANGEABILITY USE (1)
EACH OF 8107071, 5107072 RH
HELE, 510 7073 LR HELIX, FUEL
PUMP DRIVE GEAR 5107087 (LW
MELIX} OR §107088 (RH HELIX),
GOVERNOR DRIVE GEAR 5107077 {
LH), 61070786 {RH) OR B107508 {AN)
$033-6298], BLOWER ROTOR GEARS
5107083 (RH} AND B107084 (LM} {4 &
6V-53), 8107081 {RH) AND 5107084
(L4} (4-53), B1GTOB § (RH} AND
B1O7082 (LH} (2 & 3.53), 5108171 {RH)
AND 5107082 {LH} {2.53) AND
BLOWER DRIVE GEAR 6107078 (LM) OR
5107078 {RH.

MARCH, 1987 PAGE 1.3 OF  1.7000
COPYRIGHT 1887 GENERAL MOTORS CORFPORATION



DETROCIT DiESEL

LFG L

TF
7F

7F
7F

7C
iC

5 3
1.7000  CAMSHAFT AND GEAR TRAIN
PART SUTES PR 3y
NUMBER ............. NAME AND DESCRIPTION .......... 4] 2 4
3 3 3
1 3 5
1.7225 - BEARING, IDLER GEAR
5196793 BEARING ... ... e AR EREREREE
5132804 WASHER{THRUST} ............. .. .o, 21212121232
1.72560 - HUB, IDLER GEAR
5124458 MUB i e e 1111111 1
6157244 BOLY, 3/8"-18X1 3/4" {4.4180) ............. 111111 1
1.7260 - SPACER, IDLER GEAR HOLE
51168220 * SPACER ... ... .. ... e TI1p 1}t 1
51857244 + BOLT, 3/8"-16X13/4"{4.44990) ............. Tttt 1
* THRU 20464 FOR TYPE 37, NOT
REQUIRED WITH FLYWHMEEL HOUSING
HAVING INTEGRAL IDLER GEAR HOLE
SPACER.
MARCH, 1987 PAGE 1.4 QF 11000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

[y




LEG L

7A
TA
7A
TA
78

78

78
78

78

1.7001

5121028
5126929
5126530
5126932
5126934

5126833

5132505
5199397

5198396

5151277

ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

- CAMSHAFT ASSY.

A CAMSHAFT ASSY, INCLUDES PLUGS IN
1.7001.

CAMSHAFT ASSY. 2.53 ALL L.H. AND

RM.ENGS. ... ... ........ SO
% CAMSHAFT ASSY. 3-53 RB-RC-LALD

ENG. ittt e
# CAMSHAFT ASSY, 3-53 RARDLBAC

ENG. (5148093} ...............cc0.0ven.
% CAMSHAFT ASSY. 4.53 RA-RB-RC-AD

ENG. . etii et e
= CAMSHAFT ASSY., 6V-53 R. BANK R.H.

ENG.; L. BANK LH. ENG. {STAMPED

V7 e e e
= CAMSHAFT ASSY., 6V-53 L. BANK B.H.

ENG.: B. BANK LH. ENG. (STAMPED

VT e e

CAMSHAFT ASSY. BV-53 RM, ENG. ..........

* CAMSHAFT ASSY., §V.53 R. BANK ALH.

ENG., L. BANK LM, ENG. (STAMPED

2 P
* CAMSHAFT ASSY., 6V.53 L. BANK R.H.

ENG. R. BANK L.H, ENG. {STAMPED

VLY e it

PLUG, 1/2°DRIVE ...

= USE WITH 5144018 SPRING IN
1.8340.

* USE WITH 5147424 SPRING IN
1.8340.

# NOT SERVICED. USE NUMBER IN
PARENTHESES, AND TO INSURE
INTERCHANGEABILITY RETAIN VALVE
SPRING 5116140 ON 2 VALVE
ENGINES AND REPLACE 5144019
VALVE SPRING WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES.

% MUST BE USED WITH 5144019 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES.

1.7010 - BEARING, CAMSHAFT END

5198431
5198282

5198468
5198469
5198209
5198980

5188470
5188471
5198984
5198979

51980878
5198981
5197944

A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.

BEARING SET(STD. 2-68) .........ooovrii...
BEARING SET (STD. 1.D., .010" 0.8,

0.00 i
BEARING SET(D10"U.8.0D., STP. O.D) .......
BEARING SET {020°U.S,LD., STD. OD) .......
BEARING SET {STD. 353} ... ...............
BEARING SET (STD. L.D., .010" 0.8,

OO it
BEARING SET (010"U.S.LD.STD. 0.D) .......
BEARING SET {020"U.S \.0.8TD. 0D} .......
BEARING SET{STD. 453} ...................
BEARING SET {STD. 1.0, .010" 0.5,

0.0 it e
BEARING SET (010°U.S.LD.STD.O.D) .......
BEARING SET (.020"U.$.ID.STD. OD} .......
BEARING SET {STD. 6VE3) ..................

MARCH, 1987 PAGE

AR
AR

AR
AR

2 OF

DETROIT DPI1ESEL

1.7600

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

AR
AR
AR

AR
AR
AR

AR
AR
AR

AR
AR
AR

AR
AR
AR




5 3 MPC ENGINES PETROIT DIESEL
1.7000 CAMSHAFT AND GEAR TRAIN

......... e W TYPES e
PART 5 8 7 8
LFIG .. NUMBER............. NAME AND DESCRIPTION .......... ¥ i o 4 4 7 5
5 6 8 7 7 8
8 2 8 ) B8 6
1.70%0 . BEARING, CAMSHAFT END
{CONT'D}
78 5198983 BEARING SET {STD. i.D., 010" 0.5,
o) T I AR} AR AR
78 5197945 BEARING SET(01C°US.1D.8TD., OD) ....... AR AR| AR AR
7B 5197946 BEARING SET (020°U.5.1.D.STD., OB} ....... AR AR| AR AR
7B 5197930  BEARING SET (STD.BVE3) .. ........oovvnn.. 1
7B 5197931 BEARING SET {010”U.5.LD.STD. 0D ....... AR
78 5197932 BEARING SET L020"U.S.4D.STD. O.D) ....... AR
78 5199008 BEARING SET {(STD. 1.D., 010" O.5.,
o X3 AR
1.7030 - WASHER, CAM AND BALANCE SHAET
END BEARING THRUST
TAB  BISBBTIZ  WASHER ...ttt i, 2
TAB  STI6198 WASHER ... it ieienininn, 2tz2tzi2f{z2j2]2l2l2lz212
7A8 9409028 BOLT, 3/87-18X1"(12.9001) .. .....coouen... 414]114]ai41sl4]4]alals
TAB 9409215 BOLT, 3/8"-16X1 1/4"(12.8001) ............ 3
1.7060 - SEAL, CAMSHAFT Gl
7A8 5106223  SEAL QWL (FRONT 2,3.8V63} ............... 2{2{2 2122712272122
78 5134336  SEAL OIL{FRONT8V-E3) .......ooovrvnnono, 2
1. 7061 - SLINGER, CAMSHAFT GIL
TAB  BI34388B 4 SLINGER ...ttt 2tzizlz2le2l2lziziotalal2
+ THRU 2D-23442, 3D-44068, 4D-48800,
60-4 1029.
1.7062 - SPACER, CAMSHAFT O SEAL
7TAB  BE21071 4+ SPACER, 440° THK. ..ot 22z 2l2l212]2i2l212]212
7AB  B106360 * SPACER, 485" THK. .....ovovvrvrinnnnns 22 242292 2i2j212|212
+ THRY 2D-23442, 30-44069, 4D-48500,
6041029,
* EFF, WITH 2023443, 3D-44070,
4D-48801, 8D-4 1030,
1.7080 . SHAFT, BALANGE
7A 5121072 SHAFT, 253 ..o it 1
7A 5121073 SHAFT, 383 ... . ..., 1 1 1
7A BIZ1074  SHAFT, 453 .ttt AR R
1.7130 - PULLEY, FRONT BALANCE
7A B121107 % PULLEY, 283 ... ... ... ... i, 2
7A 8925946 PULLEY, 483 .. ..., 1112
7A 8925944  PULLEY, 3-53 (ON BALANCE SHAST) .. ........ 1 2 1
78 5133305 PULLEY ...\ iiititiinraman s 2
78 89265945 PUELEY, 8V-B3 (R BANKY ... oo, 2 111
78 5134241 PULLEY, 8V.63 (L. BANK} ........_..._...... 141 1
5136420 PULLEY, 8V-53 (L. BANK} _.................. 1
5139572 PULLEY, 483 ... ... .., 1
7A8B  B926248  KEY, 3/18°X5/8” SPECIAL (12.9350) .. ... ... s{2lz2zl{z2)2{212i2i2)z12]1
7A8 5150087 NUT, 1 1/8%18 (17940 .. ... ... ... . ... ... slzlz2{2i{2iz2]2izlzi2]2]|1
MARCH, 1987 PAGE 21 OF 17000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



5 3 MPC ENGINES DETROIT DIESEL
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES ..
PART B 6 7 7 8
LFG L NUMBER ... NAME AND DESCRIPTION .......... 7 0 4 4 7 &
5 8 8 7 7 9
8 2 8 5 8 8
1.7130 - PULLEY, FRONT BALANCE
{CONTD)
* NOT SERVICED, USE 8925945 PULLEY
AND ONE {1} EACH OF 5127077
WASHER, 5187641 WASHER, 103321
LOCKWASHER, 1 86622 BOLT AND
SHEET 1 OF SD-163. CAUTION:
MODIFICATION OF SD.163 COULD
CREATE A CLEARANCE PROBLEM ON
SOME APPLICATIONS.
1.7140 - WEIGHT, FRONT BALANCE
5109504  WEIGHT, 4.53 (ON CAMSHAFT) .............. 1
BO26047  WEIGHT, 353 (ON CAMSHAFT) .............. 1 1
7A 8926248  KEY, 3/16"X5/8" SPECIAL (12,8350} ... ... .. 1 1
7A 5150087  NUT, 11/8%18 ........urrennenirnii, 1 1
1.7190 - WEIGHT, REAR BALANCE
7€ 5119277  WEIGHT {CRESCENT SHAPE, 2 HOLES) ........ 2
7C 5119278 * WEIGHT NNER) (2242* THICK, §
HOLES) . ovvveeinse i e e 21212
7¢ 5109874 * WEIGHT (.1345" THICK, 3 HOLES) ........... 2 212 2
7¢ 6126198 @ WEIGHT (OUTER) {2381” THICK, 3
HOLES) .o oo ot e 2
7€ 5132491 + FWEIGHT .. ... . ... ... 2
7C BY27580  BOLY, 3/8"-16X1.015" {USED AS REAR
WEIGHTS}{12.9001) .. ... .o, 4
7C 9409028 # BOLT, 3/8"16X17 {12.8001} _............... 2
7¢ 9409215  BOLT, 3/8"-16X1 1/4° (12.9000) ......... ... 4
7¢ 9409034  BOLT, 3/87.24X7/8° {12.8001) .............. 4 4
7C 9409035  BOLT, 3/8%24X1" (12.9001) ................ ala

* EFFECTIVE WITH 3D.5209, 4D-6878 IN
TYPES 80, 81, 53 AND 55 MUST B¢
REFLACED AS SET ON 4 CYLINDER
UNITS T HRU 4D-6877 IN THESE
TYPES.

@ THRU 3D-8208, 4D-6877 NOT
SERVICED. FOR REPLACEMENT USE
5108874 AND 5119278,

+ NOY SERVICED; REPLACE WITH
5135324 GEAR {R.H. HELIX} OR
51356328 GEAR {L.H. HELIX).

# THRU 8D-127,

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAET

7AC 5133387 * GEAR{CAMSHAFT 1.8-L.C- RA-RD,
BALANCER LA-LD-RB.AC ENG) (RH.
HELIX; 97 TEETH 107072} .. ... ..... i1 L O O O I O O A
TAC 5133388 * GEAR (CAMSHAFT LALD- RB-RC,
BALANCER LB.LC-RARD ENG.) (LH.
HELIX; 97 TEETH) (5107073} ... .......... 111 1 Tt 1}¢
78 §133387 +* GEAR, 6V-53 {R. BANK CAMSHAFT R.H.
ENG,, L. BANK CAMSHAFT {.H. ENG))
(R.H. HELIX; 97 TEETHI {8 107072} . ..... .. 1 11131}
8 5133388 * GEAR, 6V-53 L. BANK CAMSHAET R,
ENG., R. BANK CAMSHAFT L H, ENG.
(LHHELIX; 97 TEETHI(BI1O 7073 ... ..., 1 111 1

MARCH, 1887 PAGE 2.2 OF 17000
COPYRIGHT 1987 GENERAL MOTORS CORPORATION



B

CFIG

TAB

TAR
JA.B
TA

TAB

7C.0
TE

3 MpPC

PART

o NUMBER............. NAME AND DESCRIPYION ..........

£

NGINES

1.7000 CAMSHAFT AND GEAR TRAIN

1.7200 - GEAR, CAMSHAFT AND BALANCE

5138325
5136324

BY26248
5150087

1.7202

5121077

1.7207

BYI2T34
181360
181361
103321

1.7220

5135227
5146899

i

*

SHAFY (CONTD)
GEAR, 8V-53 L. BANK, R.H, ENG. {L.H.

MHELIX; 97 TEETH) ..o, .oiioii i

GEAR, 8V-53 R, BANK, R.H. ENG. {R.H.

HELDCG7TEETHY ... . . i
KEY, 3/16*X5/8" SPECIAL {12.9380} ........
NUT, Y 1/8" 1B {1.7140) ... ...............
*

NOT SERVICED. USE PART NUMBER iN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE {1} EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 (LK HELIX) OR
5107088 (RH HELIX), GOVERNOR
DRIVE GEAR B107077 {LH), 510 7076
{RH) OR 5107508 {RH} (033-6299),
BLOWER ROTOR GEARS 5107083 (RH)
AND 5107084 (LH) {4 & 6V53),
5107081 (RH) AND 5107084 {LH)
{4.53), 5107081 (RH} AND 5107082
{L.H) {2 & 3-53), 510817 1 (RH} AND
5107082 (LH) (25 3) AND BLOWER
DRIVE GEAR 5107078 (LH) OR
5107079 (RH),

SPACER, CAMSHAFT AND BALANCE
SHAFT GEAR

SPACER ... ... e

RETAINER, CAM AND BALANCE SHAFT
GEAR NUY

RETAINER . ....... ... .. ... . i iiiin
BOLY, 3/8"-24X3/4"112.9001} .............
BOLT,3/87.24X7/8"(12.9001) ..............
LOCKWASHER, 3/87{12.9200} .............

= NOY BEQUIRED IN TYPES 37 AND 48;
EFFECTIVE WITH 2D-55854,

GEAR ASSY. IDLER

A GEAR ASSY. INCLUDES BEARING IN
1.7225.

AN BV-53 GEAR ASSY. INCLUDES ITEMS
IN 1.7222, 1.7225, 1.7227 AND 1.7280.

GEAR ASSY,, Z, 3, 4, 6V-B3 {L M. HELIX:

TIYEETH) ... i

GEAR ASSY,, BVWES {L.H. HELIX; 72

TEETH) ...

MARCH, 1487 PAGE

DETROIT DIESEL

2lzi2]2 222 2
alaiala als]4

4
4{4]ajsiataja 4

2.3 OF 17000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



FIG L NUMBER

7G

7F
TF

TG
7G

7F
iF

7C
1]c

8

3

M#L

PART

£

NGIiNES
1.7000  CAMSHAFT AND GEAR TRAIN

1.7220 - GEAR ASSY, IDLER

1.7222
5132620

1.7225
53196793
2433162
5132504

1.7227
5132621
5132708

1.7250
5124458
5132622
5157244

17260

5116220
5157244

*

{CONT'DY

* NOT SERVICED, USE 5107075 AND TO
INSURE INTERCHANGEABILITY USE (1)
EACH OF 5107071, 5107072 RH
HELIX, 510 7073 LH HELIX, FUEL
PUMP DRIVE GEAR 5107087 (LH
HELIX) OR 5107088 {RH HELIX),
GOVERNOR DRIVE GEAR 5107077 {
LH), 5167076 {RH} OR 5107508 (RH)
(5033-6289), BLOWER ROTOR GEARS
5107083 (RH) AND 5107084 {LH} (4 &
8V-53), 5107081 (HH) AND 5107084
{L.H} (4-63), 5107081 (RH) AND
5107082 (LH) {2 & 3-53), 5108171 {RH)
AND 5107082 {LH) (2.53) AND
BLOWER DRIVE GEAR 5107078 {LH OR
5107079 {RH).

GEAR, IDLER
GEAR{LH. HELDG 72 TEETH) ................

BEARING, IDLER GEAR

HUB, (DLER GEAR

HUB, 2,3, 4,6V83 ... . ... .. ... .,
HUB,BV-B3 .. . . . .. . ... . .. i,

SPACER, IDLER GEAR HOLE

SPACER ... . e
BOLT, 3/8"-16X1 3/4"{(4.4180 ... ... .......
* THRU 2D-464 FOR TYPE 37, NOT
REGUIRED WITH FLYWHEEL HOUSING
HAVING INTEGRAL iDLER GEAR HOLE
SPACER,

MARCH, 1087 PAGE

24 GF

1.7000

COPYRIGHT 1087 GENEHAL MOTORS CORPORATION

DETROIY DIESEL

TYPES
7
4

7

B

1 L

b

111

111

1 1

181

7
7
7
g8
111
212
Tl
I
111
1] 1




DETROIT DIESEL

LFIG

A
7A
TA
7B

78

B

TA
TA

TA

TA
7A
TA

1A
7A
78
7B

78
7B
78
7B

7B

.. NUMBER

PARY

1.700% -

§148083
5149091
51490885
5199397

*

5199396

5132508
5161277

1.7010 -

5198209
5198980

8198470

5198471
5198984
5188879

5198978
5198081
5197944
5198983

51979456
5197546
5197530
5197931
5197932
51980086

1.7G30 -

5116198
9409028
1.7060 .

5106223
5134336

1.7000 CAMSHAFT AND GEAR TRAIN

CAMSHAFT ASSY,

o FORTYPE 188 USE TYPE 191,
A CAMSHAFY ABSY. INCLUDES FLUGS IN
1.7004,

CAMSHAFT ASSY. 3.53 BA-RDALBAC

ENG, (STAMPED VL) . oveenrvnanannss
CAMSHAFT ASSY. 3-63 RB-RCLALD

ENG, {STAMPED V7L} ....ovviinnneninnss
CAMSHASET ASSY. 4.53 RA-RB-RC-RD

ENG. {STAMPED VTL) ..o oooorornnnne..
CAMSHAFT ASSY., 6V-53 R BANK RH.

ENG. L BANK LH, ENG. (STAMPED

VLY o et e s
CAMSHAFT ASSY.. 5V-53 L. BANK R.H.

ENG.: R. BANK LH. ENG. (STAMPED

1Y T
CAMSHAFT ASSY,, 8VB3 (RH.ENG) .........
PLUG, 372" DRIVE ...t
* MUST BE USED WITH 5147424 VALVE

SPRING ON 4 VALVE ENGINES AND

5116140 VALVE SPRING ON 2 VALVE

ENGINES.

BEARING, CAMSHAFT END

A SEY INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.

BEARING SET{BTD. 3-B3) .......... ... .00
BEARBING SET(STD. 1D, 0107 0.5,
L T PR

BEARING SET(STD. 4-63) ............c......
BEARING SET (STD. LD., .010" O.5.,

o T
BEARING SET (010" U.5.1.D. §TD. OB) ......
BEARING SET (020" U.S.1D. §TD.0D) ......
BEARING SET (STD. 8Y-53) .................
BEARING SET {STD. 1.D.,, .010" 0.5.,

0.0

BEARING SET (0207 LS, 1D, STD.OD) ...,
BEARING SET{STD. 8V83} .................
BEARING SET {010"U.8.4D.5TD. 00D .......
BEARING SET (020" U.8. 1D. 8TD. QD) ......
BEARING SET(STD IR, 0107 0.8, 000 . ......

WASHER, CAM AND BALANCE SHAFY
END BEARING THRUST

SEAL, CAMSHAFT OiL

SEAL, CIL{FRONT 3,4, 8V.B3) . ..............
SEAL O {FRONT BV-83) ...................

MARCH, 1887 PAGE

AR
AR

AR
AR
AR

AR
AR

3 OF

AR
AR
AR

AR
AR

1.7060

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

AR
AR
AR

MPC

AR
AR

AR

AR
AR

AR

AR
AR

ENGINES

AR

AR
AR

AR
AR

AR
AR
AR

AR

AR
AR

AR
AR




DETROIY DIESEL 53 MPLC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES ... ... ...l
PART 1 1 1 1 1 1 1
SFIG L NUMBER .. Ll NAME AND DESCRIFTION .......... Oi17a311i3[(1j4j1i6]115{1;8]1
6|0]7]{3|9{411 5|15 3|68|9:9
) 8 O ¢ 2 2 1
1.7061 - SLINGER, CAMSHAFT OiL
7AB B13438B8 + SLINGER ... .. ... . e 212212722321 21212312121212
-+ FHRU 2D-234432, 3D-44069, 4D-48900,
6D-41028.
1.7062 - SPACER, CAMSHAFT OIL SEAL
7A.8 BI21071  + SPACER, 4407 THK. ... ... ... .00 2{2121232t23212212:2|2)2|2
TAB 5906380 1 SPACER 4856 THK. .......... ... .. ... ..... 21222221212} 21212121212
4+ THRU 2D-23442, 3D-44069, 4D-48800,
6041028,
t EFF. WiTH 2D-23443, 30-44070,
40-48801, 6D-4 1030,
1.7080 - SHAFT, BALANCE
TA 5121074 SHAFT, 483 ... .. . e e 118113 14%1 131
A 5121073 SHAFT, 383 ... i 11191 1
1.7130 . PULLEY, FRONT BALANCE
7B 51333086 PULLEY, 8V-53 ... ... .. .. .o 2
TA 8925046 PULLEY, 483 ... ... ... ... .., 212114{112 211
TA 5139572 PULLEY. 4-83 ... ... ... ... . i 1
TA 8925944 PULLEY, 3-B3 ... . . iiiiiiiiieann 231112 2
TA 5104254 PULLEY, 48B3 ..., .. ... ... ... ... ... 1
78 B925945 PULLEY, BV-B3 ... ... .. . .. i, 2 2
TA.B 8926248 KEY, 3/18"X5/8" WOODRUFF
(128350} ....... ... ...l Z2i1212{232t21212}j212;:;212)|214
7A.B 5180087 NUT, 1 1/8" 9B {1.7140} .............. .. .0 22122121212t 21212:2}12)1214
1.7140 - WEIGHT. FRONY BALANCE
5108504 WEIGHT, 4-B3 {ON CAMSHAFT) .............. 1
8925947  WEIGHT, 3-B3{ON CAMSHAFT) .............. 1
1.71890 . WEIGHY, REAR BALANCE
ic 5119277 WEIGHT {OUTER} 23917 1.7ICK, 2
HOLES . ... . e 2 212 142 1
7c 5119278 WEIGHT (INNER) .2242" THICK, B
HOLES ... . i, 2 2222 212 1
7C 5108874 WEIGHT {1345" THICK. 3 HOLES} ........... 4 4| 4 2it 2
7C 3408028 BOLY, 3/8716X1" {12900 ................ 412 214
FAN 9408131 BOI™, 3/8°-24X3/4° {12.8001) .............. 412
9409035 BO! L 3/8%24X1 12800 ... ool 4 414 4
7C 240852156 807, 3/87.24X1 1/47 129001} ... ... .. 4 4 4
1.7200 - GEAR., CAMSHAFT AND BALANCE
SHAFT
1C 5136324 GEAR (R. BANK R.H. ENG.) {(R.H. HELIX;
e I 1
7C 5135328 GEAR {l. BANK R.H. ENG}{I.H. HELIX;
GTTEETH) ... ... .. iiiiniririnaans 1
5133387 * GEAR (R BANK CAMSHAFY RH. ENG, L
BANK CAMSHAFT |LH. ENG) (RH.
HELIX: 87 TEETHY (B1Q7072) ... .. ... ..., 0% [ 2 T T T O O O R O O B OO
MARCH, 1887 PAGE 31 OF 17000

COPYRHGHT 1987 GENERAL MOTORS CORPORATION



DETROIT PDIESEL

PART

LFG LLUNUMBER. L Ll NAME AND DESCRIPTION ..........

1.7000  CAMSHAFY AND GEAR TRAIN

1.7200 - GEAR, CAMSHAFT AND BALANCE

5133388

TAB 8926248
7AB 5150087

1.7202

TAB 5121077

1.7207

TA.8 8172734
TAB 181360
TAB 181361
TAB 103321

1.7220
7E 5146889
7E 5136227

*

SHAFT {CONTD)

GEAR iL. BANK CAMSHAFT, B, ENG.,
A, BANK CAMSHAFT L.H. ENG.} {L.H.

HELIX; 97 TEETH) (5107073} ............
KEY, 3/16"X5/8" SPECIAL {$2.9350) ........
NUT, 1 /8718 (17140} ... ... ..........
»

NOT SERVICED. USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE (1) EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 {LH HELIX} OR
5107088 (RH HELIX), GOVERNOR
DRIVE GEAR 5107077 (LH), 510 7076
{RH) DR 5107508 (RH) {5033-62989),
BLOWER ROTOR GEARS 5107083 {RH)
AND 5107084 (LH) {4 & 6V53),
5107081 (RH} AND 5107084 {LH)
(4.53), 5107081 (RH) AND 5107082
(LH} (2 & 3-53), 510817 1 (RM) AND
5107082 {LH) {2.5 3} AND BLOWER
DRIVE GEAR 8107078 (LH) OR
5107079 (RH).

SPACER, CAMSHAFT AND BALANCE
SHAFT GEAR

SPACER ... .. e,

RETAINER, CAM AND BALANCE SHAFT
GEAR NUT

RETAINER ... .. . i
BOLY, 3/8"-24X3/47{12.8001} .............
BOLT, 3/8-24X7/8" (12.900%) .............
LOCKWASHER, 3/8" {12.8200} .............

GEAR ASSY., IDLER

??L%AR ASSY. INCLUDES BEARING IN
F225,

AN BV.53 GEAR ASSY. INCLUDES ITEMS
iN 17222, 17228, 1. 7227 AND 1.7250.

GEAR ASSY,, 8V-53 {L.H. HELIX; 72
TEETH)
GEAR ASSY,, 3, 4, 6V-B3 {14, HELIX: 72

TEETHY .o e

MARCH, 1887 PAGE

E3 MPC ENGINES

...................... TYPES ...
1 k] 1 1 1 1 1
G131 ({JFitifaj1]|B]1:i65]|1{831
610[7|3|9:i4/1|5|1]68;3]|8{99
- 8 0 LY 2 2 1

212 2 2|3 212 2
414 4 4 4
4 4 4
414 4 4|4 als 4
)
1 1 1]

32 OF 17000

COPYRIGHT 1887 GENERAL MOTOHRS CORPORATION



PETROGIT DIESEL 53 MPC ENGINES
1.7000 CAMSHAFT AND GEAR TRAIN

..................... TYPES . s
PART 1 1 1 1 1 1
CFG LLONUMBER L. NAME AND DESCRIFTION ... ....... Oj1i3{tisjtjaejt|{Bi1[B]1i811
6 0j7i3|olalt|sit|s|3|{Bigle
9 8 o 0 2 2 1
1.7220 - GEAR ASSY. IDLER
{CONT D)
* NOT SERVICED, USE 5107075 AND TO
INSURE INTERCHANGEABILITY USE {1}
EACH OF 5107071, 5107072 RM
MELIX, 510 7073 LK HELIX, FUEL
PUMP DRIVE GEAR 5107087 {LH
HELIX} OR 5107088 (RH KELEG,
GOVERNGR DRIVE GEAR 5107077 {
LH}, 5107076 {RH) OR 5107508 {RH)
(5033-6299), BLOWER ROTOR GEARS
5107083 (RM) AND 5107084 (LH} {4 &
6V-53), 5107081 (RH) AND 5107084
(LM} (4-53), 5107081 (RH) AND
5107082 {L.H) {2 & 3-53), 5108171 {RH)
AND 51070872 {LM) {2-53} AND
BLOWER DRIVE GEAR 5107078 {LH) OR
5107079 {RH).
1.7222 - GEAR, IDLER
16 5132620  GEAR({LM. MELDG 72 TEETH) ................ i
1.7225 . BEARING, iIDLER GEAR
76 9433162  BEARING ASSY. .\t irnnt i, 1
7G 5196793  BEARING ......vrenininiiniirennn. (3R DT TS AT R BETE OETE AETE SC TN AES AR 2 T O
76 5132504  WASHER ........iovvnirenirianannn, 222 z2iz2iz21212321z21212]2
1.7227 - RETAINER, IDLER GEAR BEARING
76 5132621 RETAINER ...\t 1
7G 5132708  BOLT, 1/4728X1/2° NYLON . ............... 8
1.7260 . HUB. IDLER GEAR
76 5132622 HUB, BV-E3 vt et i 1
5124458 MUB, 3,4, BV-53 ... e, IR AR EEERESEREEEEEEERNEEEE
7F 5157244  BOLT 3/8°-18X1 3/47{4.4190) ... ......... IEEEEEEER R R EREEEERRRE R R R
1.7260 - SPACER, IDLER GEAR HOLE
BI16220  * SPACER ..ottt 1 1
5157244 * BOLT, 3/8°-16X1 3/4" {44190} ............. 1 1
* NOT REQUIRED IN ANY TYPE WITH
FLYWHEEL HOUSING HAVING
INTEGRAL IDLER GEAR HOLE SPACER,

MARCH, 1987 PAGE 3.3 OF 1.7000
COPYRIGHT 1987 GENERAL MOTORS CORPORATION



5 3 MPC ENGINES DETROIT DIESEL
1.2000  CAMSHAFT AND GEAR TRAIN

..................... TYPES .. ..o e
PARY 2 2 2 2
CHG L UNUMBER . NAME AND DESCRIPTION .......... 0j2:212[56 6l216i2:7[2
0j1i0j2j]216|868:86 63107
1 7 9 1
1.7001 - CAMSHAFT ASSY.
A CAMSHAFT ASSY. INCLUDES PLUGS iN
1.7001,
TA 5126930 # CAMSHAFT ASSY,, 3-53 RA-RD-LB-LC
ENG. (6149083) ................ ... 1
7A 5149098 % CAMSHAFT ASSY,, 453 RA-RB.RCRD
ENG. {STAMPED VTL} ..o, 1 1111
1A 5149091 CAMSHAFT ASSY., 3-53 RB-RC-LALD
ENG. {(STAMPED VLY .........o.uvans, I 1 1
7A 5149097 CAMSHAFT ASSY., 4-53 LALB.LCLD
- ENG. (STAMPED V7L) ............uuv.anns 1
TA 5149093 CAMSHAFT ASSY,, 3.537 RA-RDAB.LC
ENG. (STAMPED VTLY .. ... ienian. .. 1 1
7A 5126929 CAIZ%S{!;AFT ASSY., 3.53 RB-RCLALD
NG, i e 1
5181277 PLUG, 1/2"DRIVE ... . ey, 2j2fj2t2l2jz2izjzj2|2]2)z2
# NOT SERVICED. USE NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY RETAIN VALVE
SPRING 5116140 ON 2 VALVE
ENGINES AND REPLACE 5144019
VALVE SPRING WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES,
% MUST BE USED WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES.
1.7010 - BEARING. CAMSHAFT END
A GET INCLUDES ALL END AND
INTEAMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.
TA 5198209 BEARING SET(STD. 353) ........0....ovuuns, 1 1 tl1i1}pt]1
7A 5198980 BEARING SET {STD. 1.D.,.010" 0.5.0.D) ... .... AR AR AR|ARIAR| AR] AR
7A 5198470 BEARING SET (010" U.S. 1D, STD.OD}....... AR AR AR| AR ART AR] AR
TA 5188471 BEARING SET (020" US. LD, STD. 0D} ... .. AR AR AR|AR|ARI AR| AR
7A 5198984 BEARING SET(STD. 4.83) ................... 1 1 1111
TA 5198979 BEARING SET (STD. LD, 010" 0.5. 0D} ...... AR AR ARIAR| AR
TA 5198978 BEARING SET (010" US. 1D, S§TD. 0D ......., AR AR AR1AR] AR
7A 5198981 BEARING SET (020" US. 1D, STR.OD}....... AR AR AR[AR| AR
1.7030 - WASHER, CAM AND BALANCE SHAFT
END BEARING THRUST
7A 5116198  WASHER ... .............c.c0iiiiiiainn. 2{2(212129212|2i2 2|2{2
7A 9409028 BOLT, 3/8™18X1" {12900%) ..........,..... 4l4iajslalatalajalalala
1.7060 - SEAL, CAMSHAFT 0il
7A8 5106223 SEALFFRONT 3,4, 8V83) ... ............. 21z 22 2)2j2j2{2zfjz2}2]2
1.7061 - SLINGER, CAMSHAFT OIL
TA §134388 SLINGER ... i z2{2{2]2
MARCH, 1987 PAGE 4 OF 17000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



B 3

LFG L

TA
TA

TA
TA

A
TA

TA

TAC
7A C
TAC
7A, C
TA, G
TAC
7A.C

TAC

7A.C

1A

TAC

TA
TA

. NUMBER . .,

PART

1.7062 -

5121071
5106380

1.7080 -

5121073
53121074

1.7130 -

8925944
89255486
8826248
5150087

1.7140 -

8925947
5109504

17180 -

5119277
5119278
5108874
84098028
8408218
2408034
2408035

1.7200 -

5133387 =

5133388

5107072

5107073

8926248
5150087

*

NGINES

1.7000 CAMSHAFT AND GEAR TRAIN

'SPACER, CAMSHAFT Ol SEAL

SPACER, 440" THK.
SPACER, 465" THK,

SHAFT, BALANCE

SHAFT, 3-83
SHAFY, 4.83

PULLEY, FRONT BALANCE

PULLEY, 3-63
PULLEY, 4-B3 ... . ... ... . . . i,
KEY, 3/18"X56/8" SPECIAL {12.89350)
NUT, 1 1/8718 {1.7 140}

WEIGHY, FRONT BALANCE

WEIGHT, 3-53 [ON CAMSHAFT)
WEIGHT, 4-53 {ON CAMSHAFT)

WEIGHY, REAR BALANCE

WEIGHT {ON CAMSHAFT)
WEIGHT {ON CAMSHAFT)
WEIGHT (ON CAMSHAFTY ... ................
BOLT, 3/8%16X3" (12.8004) . ... ..........
BOLT, 3/87.16X1 1/4” {12.9001)
BOLT, 3/8"-24X7/8" {12.8001)
BOLT, 3/8".24X1" (12.9001)

GEAR, CAMSHAFY AND BALANCE
SHAFT

GEAR (R, BANK CAMSHAFT R.H. ENG., L.

BANK CAMSHAFT LH. ENG) {RH,

HELIX: 97 TEETHI{B1OTOT 2} .............
GEAR {L. BANK CAMSHAFT RH, ENG,, R,

BANK CAMSHAFT LK. ENG) {L.H,

HELIX: 87 TEETHIBWOI07 3} . ... ... ...
GEAR (R. BANK CAMSHAFT RH. ENG,, L.

BANK CAMSHAFY L.H. ENG){RH,

MELDG ATFFEETHY ... 0o o,
GEAR (L. BANK CAMSHAFT RLH. ENG., R,

BANK CAMSHAFT .4, ENG) (L.H.

HELDG $1ETEETH)Y ., ... .. 0o ea s,
KEY, 3/16"X5/8" SPECIAL (12.83850)
NUT, 1 1/8"18 (1.7140)

MARCH, 1987 PAGE

M
MMM

4.1 OF

SRS
N

1.7000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

DETROIT DYESEL

JPES (s TR
62182712
88186 61017
5 7 1
2121212121212
18111311
1 1 1
2121111
21211
2{2121212121412
23212721 2|121%¢2
1
1
21212 232
21212
2 2
4141} 4
4314
4
4
I O T T O O I O O I B
1 1 1 1 1 3 1
2r2{212{2}272
212{212{zp21¢z2




£ 3 MPC ENGINES DETROIT DIESEL
17000 CAMSHAFT ANE GEAR TRAIN

PART 2 2
FIG L . NUMBER . ... ... NAME AND DESCRIPTION . ......... L+ I %

(=
-

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAEY {CONT'D)

* NOY SERVICED. USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE (1) EACH OF
5107071, 51 07078, FUEL PUMP
DRIVE GEAR 5107087 {LH HELIX) OR
5107068 (RH HELIX), GOVERNOR
DRIVE GEAR 5107077 {LH), 510 7076
{1} OR 5107508 (RH)} {5033-6259),
BLOWER ROTOR GEARS 5107083 {RH)
AND 5107084 {LH} {4 & BVE3),
5107081 {RH) AND 5107084 {LH}
{4-53), 5107081 (RH) AND 5107082
(LH) 2 & 3-53}, 5108171 (RH) AND
5107082 {LH) {2-5 3} AND BLOWER
DRIVE GEAR 5107078 {LH) OR
6107079 (RH).

1.7202 - SPACER, CAMSHAFT AND BALANCE
SHAFT GEAR

7A BI21077  SPACER .. IEEEEIEEEEEEENENENENENE

1.7207 - RETAINER, CAM AND BALANCE SHAFY
GEAR NUY

TA 5172734 BETAINER ... ... . i i 2i12{212
1A 181360 BOLT, 3/87-24X3/47{12.800Y) .............. 4 4
7A 181361 BOLY, 3/B7-24X7/8"{12800%) .............. 4 4
A 103321 LOCKWASHER, 3/8" {12.0200} .............. 4141414

A RMN
.Y
LY

1.7220 - GEAR ASSY. IDLER

A GEAR ASSY. INCLUDES BEARING IN
1.7225.

7C 5136227 * GEAR ASSY. (LM, HELDG 72 TEETH) .......... t{1]ti1]
7C 5107075 GEAR ASSY. fL..H. HELIX; 82 TEETHY .......... L S T R O O AR
* NOT SERVICED, USE 5107078 AND TO

INSURE INTERCHANGEABILITY USE {1}
EACH OF 5107071, 5107072 RH
HELIX, 510 7673 | H HELIX, FUEL
PUMP DRIVE GEAR 5107087 (LH
HELIX) OR 5107088 (RH HELIXY),
GOVERNOR DRIVE GEAR 6107077 {
LH), 5107076 (AH} OR 5107508 (RH)
(5033-6298), 8LOWER ROTOR GEARS
5107083 (RH} AND 5107084 4.H1 (4 &
6V-53), 5107081 {RH) AND 5107084
{.M1 (4-53), B1OTOR T i) AND
5107082 (LH) {2 & 3.53), 5108171 {RH)
AND 5107082 (LH) {2.53) AND
BLOWER DRIVE GEAR 5107078 (LM} OR
B107078 (RH)

1.7226 - BEARING, IDLER GEAR

TF 5196793 BEARING ... ... .. . i e IR EEER R EE
7F 5132504 WASHER {THRUST)

MARCH, 1987 PAGE 4.2 OF 1.7000
COPYRIGHT 1987 GENERAL MOTORS CORPORATION



PETROGIT DIESEL

.WFG

TF
IF

7C
7C

PART

2 2
LLNUMBER. ... .. NAME AND DESCRIPTION .......... cj{2i272
0i1j0}2
L 1
1.7260 - HUB, IDLER GEAR
5124468 HUB e e i TPV Y
5167244 BOLY, 3/8"-16X1 3/4" (4.418G . ............ TPyl
1.7280 - SPACER, IDLER GEAR HOLE
5116220 » SPACER .. ... .., .. ... ... .. et 3
5167244 * BOLT, 3/87.16X1 3/4" (44380 ............. 1

1.7000 CAMSHAFT AND GEAR TRAIN

* NOT REQUIRED IN ANY TYPE WITH
FLYWHEEL HOUSING HAVING
INTEGRAL JDLER GEAR HOLE SPACER

MARCH, 1987 BAGE 4.3 OF 1.7000

COPYRIGHT 1887 GENERAL MOTORS CORPORATION




§3 MPC ENGINES ' DETROIT DIESEL
1.7000 CAMSHAFT AND GEAR TRAIN

...................... TYPES . .. e
PART 2 2 2 2 2
CFIG L. NUMBER. . ..., NAME AND DESCRIPTION .......... 7i2i7i2|7|2171218j2]9 9
217141716 |7i8l7i0]8 99
5 7 9 1
1.7001 - CAMSHAFT ASSY.
A CAMSHAFT ASSY. INCLUDES PLUGS IN
1.7001.
7A 5126932 % CAMSHAFT ASSY., 4-53 RA-RB-RC.HD
3 L 1
7A 5149097  CAMSHAFT ASSY., 4.53 LALBLCAD
ENG. (STAMPED V7L} ... ..ovoeenennn.. 1
7A 5149085  CAMSHAFT ASSY., 4.53 RA-RB-RC.RD
ENG. {STAMPED VIL} ............0vuvnn.s 111
78 5199397  CAMSHAFT ASSY., 6V-53 & BANK RH.
ENG. L. BANK LH. ENG. {STAMPED
2 T 1 1
78 5199396  CAMSHAFT ASSY., 6V-53 L. BANK RH.
ENG.; R. BANK LH. ENG, (STAMPED
N I 1 1
78 B126934  CAMSHAFT ASSY,, 6V.53 R. BANK RH,
ENG.; L. BANK L.H. ENG. (§TAMPED
2 1 1 1
78 5126933  CAMSHAFT ASSY,, 6V-53 L. BANK RH.
ENG.; R. BANK LH, ENG. (STAMPED
2 T 1 tl 1
7A B126929  CAMSHAFT ASSY., 3.53 RB-RC-LALD
ENG. (STAMPED V) .. ................... 1
7A 5149091  CAMSHAFT ASSY,, 3.53 RB-RC-LALD
ENG. (STAMPED VL) ... ................. 1
7A 5149093  CAMSHAFT ASSY., 3-53 RARDLB.LC
ENG (STAMPED VL) .................... 111
5151277  PLUG, V/2"DRIVE .. .....coooieeninnn.. 2121l 2f2(afaf2|2]2]21414]4
% MUST BE USED WITH 5144019 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES,
1.7010 - BEARING, CAMSHAFT END
A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.
TA 5198209  BEARING SET(STD.353) .........o..ovnurns 1111101
7A 5198980  BEARING SET{STD. 1D, 010" 6.5.0.0) .. ... .. AR]AR]AR| AR
7A 5198470  BEARING SET (010" US. 1D, §TD.0.D) ....... AR]AR] AR} AR
7A 5198471 BEARING SET {020" U, LD, §TD. O.D)....... AR|AR] AR} AR
7A 5198984  BEARING SET{STD. 453} ................... 1{1{141
7A B198979  BEARING SET(STD. 1D, 010" 0.5. 0.0} ....... |AR]AR]AR]|AR
7A 5198978  BEARING SET (010" U.S. 1D, STD.OD) . ... ... AR|AR| AR] AR
TA 5198981 BEARING SET (020" U.5. 1.0, STD. O.D) ... . ... AR|AR|ARI AR
7B 5197944  BEARING SET(STD. 6V-53) ... ............ R tl1}1
7B 5198983  BEARING SET(STD. 1D, 010" 05.0.D)....... AR| AR AR AR]AR
78 5197945  BEARING SET {010" US. 1D, ST0.0.0) ... .... AR| AR ARIAR| AR
78 5197946  BEARING SET {020” U.S. 1D, STD. 0D} .. ..... AR| AR ARIAR|AR
1.7030 . WASHER, CAM AND BALANCE SHAET
END BEARING THRUST
FAB  BTIBI8B  WASHER ............... ... .. ziz2zi2)2}2(2 2t2]2)2]2]2
JAB  B135812  WASKER ...................... . 2
TAB 9409028  BOLT, 3/87-16X17{12.8001} .. ... ... .. ...... s]4]4lajalalelalalala)aja

MARCH, 1887 PAGE 5 OF 17000
COPYRIGHT 1987 GENERAL MOTORS CORPORATION



CFIG L

TAB

A
7A

TA
78
JAB
TAB

TA
7A

TA

7AB

TA.B

78

. RUMBER

M¥PC

PART

1.7060
B106223

1.7062
5106360
5121071

1.7080
5121074
5121073

1.7130
8925944
8925945
8926248
5150087

1.7140

8825947
1.7190

5168874

59118277

9408034
9408028

1.7200

5107072

5107073

5133387

5133388

BO26248
5150087

ENGINES

1.7000 CAMSHAFY AND GEAR TRAIN

- SEAL. CAMSHAFT OiL
SEAL, O (FRONT 3, 4, 6V.83}

- SPACER, CAMSHAFT OIL SEAL

SPACER, 465" THK,
SPACER, .440" THK,

- BHAFT, BALANCE

SHAFT, 4-53
SHAFT, 3.53

- PULLEY, FRONT BALANCE

PULLEY, 3.83
PULLEY, BV-B3 ... .. ... . . i
KEY, 3/16"X5/8" SPECIAL {12.9350)
NUT, 1 1/8718 {1.7140}

- WEIGHT, FRONT BALANCE
WEIGHT, 3.3 {ON CAMSHAFT}

~ WEIGHT, REAR BALANCE

WEIGHT £1345" THICK, 3 HOLES}
WEIGHT {2391" THICK, 2 HOLES)
BOLTY, 3/87-24X7/8" {12.9001)
BOLY, 378" 16X 17 {12.9001)

- GEAR, CAMSHAFT AND BALANCE
SHAFT

GEAR (R. BANK CAMSHAFT R.H, ENG., L.
BANK CAMSHAFT L H. ENG.} (R.H.
HELDG TTT1TEETH} ... .. . oo,
GEAR (L. BANK CAMSHAFT RH. ENG. R,
BANK CAMSHAFT L H. ENGILH.
HELDG TTTTEEYHY ... o
* GEAR (R, BANK CAMSHAFT R.H. ENG., L.
BANK CAMSHAFT L.H. ENG.) {R.H.
HELD; 87 TEETH} B1QT072} ... ........
* GEAR {L. BANK CAMSHAFT RH. ENG., R.
BANK CAMSHAFT L.H, ENG.) {L.H.
HELIX; 87 TEETH}{S10GT073} .. ...........
KEY, 3/18°X5/8" SPECIAL {12.9350)
NUT, 1 1/8"-18 {1.7 140)

MARCH, 1887 PAGE

2
74{2
217
3
212
212
L
111
111
212
242
§.1 OF

1.7000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

DEYROIY DIESEL

11t
tl1 1122
2 2 2
2121241412 2
2121243412 2
111
212
212
414
414
t{1y3] 111 111
Tty 111
1
1
21212 2]l2712
212312 21212




5 3 MPLC ENGINES PETROIT DIESEL
1.7000  CAMSHAFT AND GEAR TRAIN

PART 2 2 2 2
JFG O ONUMBER. . L NAME AND DESCRIPTION .......... P{2]{7F1217]217}12 g
41716

1.7200 . GEAR, CAMSHAFT AND BALANCE
SHAFT {CONTL}

* NOT SERVICED, USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE (1) EACH OF
5107071, 61 07075, FUEL PUMP
DRIVE GEAR 5107087 {LH HELIX) OR
5107088 (RH HELIX), GOVERNOR
DRIVE GEAB 5107077 (L4}, 510 7076
{RH} OR 5107608 (RH} {(5033.6299),
BLOWER ROTOR GEARS 8107083 (RH}
AND 5107084 {LH} {4 & 8VEJ),
5107081 {BH) AND 5107084 {iLH)
{4-53), 8107081 {RH) AND 5107082
LM {2 & 3-53), 5108171 {RH) AND
8107082 {LH} (2-5 3} AND BLOWER
DRIVE GEAR 5107078 {L.H} OR
5167079 (R}

1.7202 - SPACER, CAMSHAFT AND BALANCE
SHAFT GEAR

7AB 5121077 SPACER .. ... i 11 {2120y vy vy 222

1.7207 - RETAINER, CAM AND BALANCE SHAFT
GEAR NUT

TAB 51¥2734 RETAINER ... .. .. .. .. . i, 212 2 22121212
TA 181360 BOLT, 3/87.24X3/4" {12800} .............. 4 4
TAB 181361 BOLY, 3/8"-24X7/8" {12.900% ....... .. .... 414 4 4 414
7A.B 103321 LOCKWASHER, 3/8" (12.8200) .............. 414 4 41414]{4i4

1.7220 - GEAR ASSY. IDLER
INCLUDES BEARING IN 1.7225.

TC 5107075 GEAR ASSY. {LH HELDG 82 TEETH) ... .. ..... EIN0 T T O O O O I S O R B T3
5135237 > GEARASSY. (LM HELDG 72 TEETH) ... ...... 1
* NOT SERVICED, USE 5107075 AND 1O
INSURE INTERCHANGEABILITY USE (1)
EACH OF 5107071, 5107072 RH
HELIX, 510 7073 L H HELIX, FUEL
PUMP DRIVE GEAR 5107087 (LM
HELIX} OR 5107088 (B MELIX),
GOVERNOR DRIVE GEAR 5107077 {
LH), 5107075 (RH) OR 5107508 (RH)
{56033-6299), BLOWER ROTOR GEARS
5107083 (RH) AND 5107084 {LH} {4 &
6V.53, 5107081 {RH) AND 5107084
{LH) {4-53), 5107081 {RH} AND
8107082 {LH) {2 & 3-53), 5108171 (RH}
AND B1070B2 {LH) (2-83) AND
BLOWER DRIVE GEAR 5107078 {LH)} OR
5167079 {RH).

1.7225 . BEARING, IDLER GEAR

rid 5196793 BEARING
7F 5132504 WASHER

MARCH, 1987 PAGE 52 OF 1.7000
COPYRIGHT 1887 GENERAL MOTORS CORPORATION



§ 3 MPC ENGINES DETROIT DIES EL
1.7000 CAMSHAFT AND GEAR TRAIN

...................... TYPES ... e
PARY 2 2 2 2 2 2
RGO NUMBER ... NAME AND DESCRIPTION .......... T2 71217217218 12|89 8
2171417187817/ 0]8|7]9
B 7 9 1
1.7250 - HUB, IDLER GEAR
T7F 5124458 HUB ............. e £ U 2 T T O O O T O O O O OO O O
7F B157244 BOLT, 3/8*-16X1 374" 44180} .. ........... 100 T I O O A O O IO T O N N O O O
1.7280 - SPACER, IDLER GEAR HOLE
BYII6220 * SPACER ... ... .. . i 1
5167244 * BOLT 3/8"-16X13/4" {44100} ............. t
* NOT REQIHRED IN ANY TYPE WITH
FLYWHEEL HOUSING HAVING
INTEGRAL IDLER GEAR HOLE SPACER,
MARCH, 1887 - PAGE 53 OF 1.7000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



BETRGIT DHESEL E3 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

..................... TYPES .. vvrverrs e
PART 3 3 4
CEIG L NUMBER. ... NAME AND DESCRIPTION . ......... oi{3|1]ai8laj1]aj2ia4ia|ai?
2z{1|t]1 oja]1 2{3|s8
O 6 3 7
1.7001 - CAMSHAFT ASSY.
* FOR TYPE 382 USE TYPE 265
A CAMSHAFT ASSY. INCLUDES PLUGS IN
17001,
78 5199397  CAMSHAFT ASSY., 5V-53 R BANK R.H,
ENG., L BANK L. ENG. (STAMPED
Y L 1] 1 1
78 5199396  CAMSHAFT ASSY., 6V-53 L. BANK R.H,
ENG., R, BANK L.H. ENG. [STAMPED
Y £ 11 1 1
TA 5149095 % CAMSHAFT ASSY., 4-563 RA-RB-RC-RD
ENG ASTAMPED VTL) ot eirenee i 1 1
7A 5149093  CAMSHAFT ASSY,, 3-53 RA-RD-LELC
ENG. {STAMPED VZL} «.ovvoeer e 1 1
78 5126934  CAMSHAET ASSY, 8V.53 R. BANK .M,
fge., L. BANK L.H, ENG. {STAMPED 1 1 1
I
7B 5126933  CAMSHAFT ASSY., 6V.53 L. BANK LK,
£N}G., R. BANK i.H, ENG, {STAMPED , 1 %
2
7A 8527164  CAMSHAFT ASSY., 3.53 RA, RD, 18, 1¢
ENG. (STAMPED V7L ..\ \vrrenninnnines 1
7A B927185  CAMSHAFT ASSY., 4.53 RA, RS, RC, RD
ENG. ISTAMPED V7L) .. o.virevnennnenns . 1
7AB  BIB1277  PLUG, 1/2°DRIVE ... . i slal2]4lz2jafalzlalzlalziz

% MUST BE USED WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES,

1.7010 - BEARING, CAMSHAFT END
A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOY S0LD SEPARATELY.

78 5197944 BEARING SETSTD. 6VB3) .. ............... LR 1 171 1 1

7B 51989883 BEARING SEY {STD. 1D, 010" 0.6.0D)....... JAR]AR AR AR | AR AR AR
7B 5197945 BEARING SET (010" U.S. 1.D., $7D. O. 123 N AR| AR AR AR AR AR AR
7B 5187946 BEARING SET L020" US. LD, SYD. OB} ....... |AR|AR AR AR| AR AR AR
TA 5198984 BEARING SET({ETD. 488) ................... 1 3 L
TA 5198979 BEARING SET (STD. LD, 010" 0.8, 0.0} ...... AR AR AR
TA 5198978 BEARING SET (010" U5 1D, STD.OD) ... ... AR AR AR
TA 5198981 BEARING SET (020" US. LD, STD. OB} . .... .. AR AR AR
7A 51968209 BEARING SET(STD. 3.83) ................... K 1 1
7A 5198980 BEARING SEY (SYD. LD, 010" G.5,,

Ol i e AR AR AR
TA 5198470 BEARING SET (010" DS, LD, STD.

CDY s AR AR AR
TA 5188471 BEARING SET L020" LS, LD, STD.

O e AR AR AR

1.7030 - WASHER, CAM AND BALANCE SHAFT
END BEARING THRUST

TAR 5116188 WASHER ............................. ... 222121 2{21212121212)2}12
7AB 8409628 BOLY, 3/87-16X1" {12.8001)

MARCH, 1987 PAGE § OF 17000
COPYRIGHT 1887 GENERAL MOTORS CORPORATION



DETROGCIYT DIESEL 5 3 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES ... .o
PART 3 3 4 4 4
GFIG L NUMBER. ..ol NAME AND DESCRIPTION ... ....... 0313814114121 4]3{4{7
i 0j4i11[812}3]6]0
0 5 1 B 7 6
1.7060 - SEAL, CAMSHAFT Ol
1AB 5106223 SEAL, OIL {FRONT 3, 4, 6V-63) ............... 212229232} 2§2}2}]2(2:2}12
1.7062 - SPACER, CAMSHAFT OIli. SEAL
7AB 5106360 SPACER ... i i 21232 {2{212{21212121212]2
1.7080 - SHAFT, BALANCE
Th 5121073 SHAFT, 383 .. ... 1 1 1
TA 5121074 SHAFT, 4-B3 ... . ... 1 1
1.7130 - PULLEY, FRONT BALANCE
78 8925945 PULLEY, BVAB3 . 212 2 232 2 1
TA 8925546 PULLEY, 483 ... ... ... ... ... . ..., H 2
FA 8925544 PLLEY, 3-B3 ... .. . e 2 2
TA 5136420 PULLEY, 6V-B3 (B GROOVE} . ... .. .. ...... 1
TA 8825941 PULLEY, 3-B3 ... . e 2
7A 8925943 PLALEY, 4-B3 ... . . . i 2
TAB 8926248 KEY, 3/16"X5/8" WOODRUFF
£12.8300) ... .. 2i{232t2tzt2t2t2l2v2{212

TAB 5150087 NUT, 1 1/8"-18 {1.7140}

1.79190 . WEIGHT, REAR BALANCE

TALC 5119277 WEIGHT, 3, 4-63 {ON CAMSHAFTY .. ... . ... 2 2 2 2

Mg 5118278 WEIGHT, 4-53 (ON CAMSHAFTY ... .......... 2 2 2
7AC 8926004 WEIGHT, 3, 483 {ON CAMSHAFT) ............ 212
7A.C 2409215 BOLT, 3/8°-16X1 1/4" {12.80C1} ............ 4 4 4 4
7AC 2409028 BOLT, 3/8°16X17{12.8001} ................ 2 4

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFT

*

7AB 5133387 GEAR {R.H. HELIX) (R. BANK CAMSHAET
R.H. ENG., |.. BANK CAMSHAFT L.H.
ENG-OTTEETH o\ttt 1 1
GEAR {L.H. HELIX) {l. BANK CAMSHAFT
R.H. ENG., R, BANK CAMSHAFT L.H.
ENG-9T TEETH) ..t 1 111
7A 5107073 GEAR (M. HELIX) (.. BANK CAMSHAFT
R.H. ENG., R BANK CAMSHAFT L H,
ENGATTTTEETHE vt 1 slels]s]1]11 1
7A 5107072 GEAR {.H, HELIX) (R. BANK CAMSHAFT
RH. ENG., L. BANK CAMSHAFT LH.
ENG-TETTEETH) oo e 1 1Tf1{1i1 1§t} 1
8924987 GEAR, HARDENED (R H. HELIQ {R. BANK
CAMSHAFT RM. ENG., L. BANK
CAMSHAFT LH, ENG-111 TEETH) ......... 1
JAC  B9z4988 GEAR, HARDENED {..H, HELIX} (L. BANK
CAMSHAFT R H, ENG., R. BANK
CAMSHAFT L.H, ENG.-111 TEETH} ... ...... 1
7AB 8928248 KEY, 3/16"X5/8" SPECIAL {12.93580) .. ... .... 2izizizizi2t2jz]z2zizlalaiz2
7A8 5150087 NUT, 1 1/8"-18 {1.7140} 2

»

TAB 5133388

MARCH, 1887 PAGE 6.1 OF 17000
COFYRIGHY 18987 GENERAL MOTORS CORPORATION



DETROGIYT DIESEL 53 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

PART 3 3
CFIG L NUMBER .. ..., .. NAME AND DESCRIFTION .......... 0i3f1
1

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFT {CONT'D)

* NOT SERVICED. USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE (1) EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 {LH HELIX} OR
5107088 {RH HELIX), GOVERNOR
ORIVE GEAR 5107077 (LH), 510 7076
{RH) OR 5107508 (RH) (6033.6289),
BLOWER ROTOR GEARS 5107083 (RH)
AND 5107084 {LH} {4 & 6V-53),
510708 1 {RH) AND 5107084 {LH)
(4-53), 5107081 (RH) AND 6107082
{LH) (2 & 3-83), 510817 1 {RH) AND
5107082 (LH) {2- 53) AND BLOWER
DRIVE GEAR §107078 {LH) OR
5107079 (RHL.

1.7202 . SPACER, CAMSHAFT AND BALANCE
SHAFT GEAR

TAB 5121077 SPACER ..., . e 2121211132317 12t )21t

1.7207 - RETAINER, CAM AND BALANCE SHAFT
GEAR NUT

TAB 5172734 BETAINER ... ... i i iiiiiinicaninas 21212
TA 181360 BOLT, 3/8"-24X3/47 {12,900} .............. 414
8 181361 BOLT, 3/8"-24X7/8" {12.8001 ........ e 4
TAB 103321 LOCKWASHER, 3/8” {(12.8200) .............. 414]14]{4]1414]4

Lo ]
E- N
N
-8
ES RS N
-
[ N3 Lyt

1.7220 - (GEAR ASSY. IDLER
INCLUDES BEARING IN 1.7228,

136227 * GEAR ASSY., 4, 8V-53 (LM, HELIX; 72
TEETH] it ii i 1 1

5107075  GEAR ASSY., 3, 4, 6V-53 {L.H. HELIX; 82
13511 S IR R T AT BETE AR TN AR N NETE SN I

8924990  GEAR ASSY., 3.53 HARDENED {L.H.
HELIX: 82 TEETH-STAMPED
BO249BY) ..., 1

* NOT SERVICED. USE 5107075 AND TO

INSURE INTERCHANGEABILITY USE (1)
£ACH OF 5107071, 5107072 RH
HELIX, 510 7073 LH HELIX, FUEL
PUMP DRIVE GEAR 5107087 (LM
MELIX} OR 5107088 {RH HELIX),
GOVERNOQR DRIVE GEAR 5107077 {
LH), 5107076 (RH} OR 5107508 (RH)
{5033-6299), BLOWER ROTOR GEARS
5107083 {RM) AND 5107084 {LH)} (4 &
6V-53), 5107081 (RH) AND 5107084
(L) {4-53), 5107081 (RH) AND
5107082 (LM) {2 & 3-53), 5108171 (R}
AND 5107082 (LH} {2.53) AND
BLOWER DRIVE GEAR 5107078 {LH) OR
5107079 (RH).

MARCH, 1987 PAGE 6.2 OF 17000
COPYRIGHT 1887 GENERAL MOTORS CORPORATION



DETROI1IT DIESEL 5 3 MPC ENGINES
1.7000 CAMSHAFT AND GEAR TRAIN

...................... TYPES ... o
PART 3 3 4 4
RGO NUMBER. L NAME AND DESCRIPTION .......... 013i1]3iB8l4]1i4;2]4:3141}7
2111111 0|41 2|318
0 & B &
1.7225 . BEARING. IDLER GEAR
¥ 5196793 BEARING .. i ey IEEEEIBEEEREEREREENEEEEREREE
¥ 5132504 WASHER ... . i e 2i212j2{2121z123z2|21212}2
1.7250 - HUB, IDLER GEAR
7F 5124458 HUB . i e £ S T I T I 2 T T T 2O I I SO B IO
7F 51657244 BOLT, 3/8™16X1 3/47 {44180} ............. 131y s{212{131FP v 31111
MARCH, 1887 PAGE 6.3 OF 17000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



DETROIY DIESEL B3 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES ..\ viiiiin et
PART 4 6 8 & 8 6
CFIG .. NUMBER. .. ... ...... NAME AND DESCRIPTION .......... aisleislsieiris]l7]|8]2
6lole|B5]1|6]0]7 9
g : 9 1
1.7001 - CAMSHAFT ASSY,
A CAMSHAFT ASSY. INCLUDES PLUGS IN
1.7001,
78 5199397  CAMSHAFT ASSY, 6V.53 R. BANK RH.
ENG.: L. BANK L.H. ENG. (STAMPED
L 1 11 1
7B 6199396  CAMSHAFT ASSY., 6V-53 1, BANK R,
ENG.: R, BANK L.H, ENG. (STAMPED
Y2 1 1]t 1
78 B927167  CAMSHAFT ASSY, 6V-53 R BANK RH.
ENG.: L. BANK L.H. ENG. (STAMPED
Y R 1 1
8 8927168  CAMSHAFT ASSY, 6V-53 L. BANK RH,
ENG.: R. BANK L.H. ENG. {STAMPED
VL) L e e 1 1
TA 5149095  CAMSHAET ASSY, 4.63 RA-RB-RC-RD
ENG. {STAMPED VTL) .......ouvvinianon.s 1
7B 5126934  CAMSHAFT ASSY,, 6V.53 R. BANK RH,
\sgs.: L. BANK L.H, ENG. [STAMPED
} e e e 1
78 5126933  CAMSHAFT ASSY, 6V-53 L. BANK RH.
E?G.; . BANK L.H. ENG. (STAMPED
22 T . 1
7A 5149091 CAMSHAET ASSY. 3.53 RB-RC-LA-LD
ENG. (STAMPED VTL) ... ... ovvranns.. 1
TA 8927165  CAMSHAFT ASSY. 4.53 RA-RB-RC-RD
(STAMPED VTL) \iitineinrinrnnnnannns 1
7A 8923998  CAMSHAFT ASSY, 3-53 LB-LC.RA-RD
(STAMPED VTL) ..ol ernaiinn... 1
TAB  B151277  PLUG, 1/2"DRIVE ... .. i, ataj2jdtzialaiziajz]|a
1.7010 - BEARING, CAMSHAFT END
A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.
8 5197944  BEARING SET{STD.6V-53) ................. 111 1 111 1 1
78 51989683  BEARING SET {STD. LD, 010" 0.5. 0.D) AR] AR AR AR|AR AR AR
8 5197945  BEARING SET{010' L.S. L., $TD. 0.D) ARL AR AR AR| AR AR AR
7B 5197946  BEARING SET (020" US.1D, STD. 0D) ....... |ARIAR AR AR| AR AR AR
TA 5198984  BEARING SEV{STD. 453} ................... 1 1
TA 5198979  BEARING SET{STD.1D..010° 0.8.0D) ...... AR AR
TA 5198978  BEARING SET{010" US.1D, STD.O.DJ....... AR AR
7A 5198981 BEARING SET (020" L.8. 1D, STD. 0D} ... . ... AR AR
7A 5198209  BEARING SET(STD. 353} ................... 1 1
7A E198980  BEARING SET (STD. 1D. 010" 0.8,
0D e AR AR
7A 198470  BEARING SET (010" U5, LD, STD.
OB AR AR
7A 5198471 BEARING SET (020" 1.8, LD, $TD.
O e AR AR
1.7030 . WASHER, CAM AND BALANCE SHAFT
END BEARING THRUST
TAB  BT16198  WASHER ... . .00t 2z z2lz2i2lz2]z2|2{2i2}2
7A8 9409028  BOLT, 3/8%168X17{12.9001) . ... ............ 41slslalalalalalsiala
MAY, 1987 PAGE 7 OF 1.7000

COPYRIGHT 1887 GENERAL MOTORS CORPORATION



DETRO:!IT BIESEL 5 3 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES ... e
PARY 4 5 5 5 5 6
LFIG L ONUMBER. .. NAME AND DESCRIFTION .......... g8iBISIBlIelEI7IE1T 2
6l0o]6181116]0{712{916
9 9 1
1.7080 - SEAL, CAMSBHAFY 0QllL
TAB 5166223 SEAL, OIL{FRONT 3,4, 683} . ... ... ... ... 2l2l2{2{2{2{2j2}1212}2
1.7062 - SPACER, CAMSBHAFT OIL SEAL
78 5106360 SPACER ... .. i i 2{2)2{2y2]2121212]2}2
1.7GBG - SHAFT., BALANCE
5121674 SHAFY, 48B3 ... .. H H
51210673 SHAFT, 383 ... ... .. e H 1
1.7130 - PULLEY, FRONT BALANCE
78 8925942 PULLEY. 8V.B3 ... ... ... 22 2 212 2 2
7A BG25946 PULLEY, 48B3 .. .. i 2
TA 8825944 PULLEY, 3-B3 ... ... ... P 2
TA 8925943 PULLEY, 4-B3T ... ... ... it 2
7AB 8926248 KEY, 3/18"X5/8" WOODRUFF
{12.8350) .. ... ... 2212121232122 21212
7AB 5150087 NUT, 1 1/818(1.7140) ... ... .......... 212212 |2]zi2}j212f(2]|2
1.7180 - WEIGHT, REAR BALANCE
88260056 WEIGHT, BV.83 . ... .. L 212 2 212 2 2
in 5119277 WEIGHT, 3.4-63 ... ... .. ...l 2 2 2
7A 5119278 WEIGHT, 483 ... ... ... .. .. o i 2 2
A 8926004 WEIGHY, 483 ... ... .. i 2
4409028 BOLY, 3/B"-16X1" {12.8001) .. ... . ... . .... 4 4
8927580 BOLY, 3/8"16X1.015°{12.8001) ............ 414 4 4 4 4
7A 9409218 BOLY, 3/87-16X1 /4" (128001 ... ........ 4 4
1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFT
78 5107072 GEAR (R.H. HEL!X} {R. BANK CAMSHAFT
R.H, ENG., L. BANK CAMSHAFT LK.
ENG-11ITEEYHY .. ... ... ... ... .. L. 141 1 111 t1{111
7B $107073 GEAR (L.H. HELIX) {L. BANK CAMSHAFT
R.H. ENG., B, BANK CAMSHAFT K,
ENG-1TSTEETH) ... ... ................. 11 1 {1 TPl
8924987 GEAR, HARDENED {R.H, HELIX} (R, BANK
CAMSHAFT R, ENG., L. BANK
CAMSHAFT LH ENG.111TEETH) .. ..., .. 1 H 1
8924988 GEAR, HARDENED & H. HELIX} (L. BANK
CAMSHAFT R.H. ENG., R, BANK
CAMSHAFT LH ENG-111 TEETH) ... ..... 1 1 1
7B 8926248 KEY, 3/16"X5/8" SPECIAL {12.9350) ......... 2] 2 2it2t212{2{212}z2
78 5150087 NUT, 1 1/8"18{1.7140F ... ... . . ..., 212 2t2p2j2j212:1212
1.7202 - SPACER, CAMSHAFT AND BALANCE
SHAFY GEAR
A8 5121077 SPACER ... ... .. .. ... 292112y 121221112

MAY, 1887 PAGE 7108 17000
COPYRIGHT 1987 GENERAL MOTORS CORPORATION



. .F

1B

TA
78

7F
7F

TF
7F

DPETROC!T BIESEL

1.7000 CAMSHAFYT AND GEAR TRAIN

PART
G ...NUMBER. .. ... ....... NAME AND DESCRIPTION ..........
17207 - RETAINER, CAM AND BALANCE SHAFT
GEAR NUT
5172734 RETAINER ...... ... ..oty
181360 BOLT, 3/87.24X3/4" {12.6001} ..............
181361 BOLT, 3/8"-24X7/8" {12.8001} ..............
103321 LOCKWASBHMER, 3/8” {12.8200) ..............
1.7220 . GEAR ASSY, IDLER
A GEAR ASSY. INCLUDES BEARING IN
1.7226.
5107078 GEAR ASSY,, (LM HELDG 82 TEETH) ..........
8924990 GEAR ABSY., HARDENED {L.H. HELIX; 82
TEETH-STAMPED 8924888} ... ...........
1.7225 . BEARING, 1DLER GEAR
5196793 BEABING ... ... ..
5132504 WASHER ... ... ... .
1.7260 . HUB, IDLER GEAR
5124468 HUB L e e e
BEi67244 BOLY, 3/8™-16X1 3/4" {44190} .............

MAY, 1887 PAGE

4
816
810
8
212
414
414
11t
1 {1
21412
113
HE IR
7.2 OF

ik

5 3 M P

5
56
511
2

2

4

4
1

1
111
212
1 1
ki 3

1.700C

COPYRIGHT 1987 GENERAL MOTORS CORPOHRATION

..... TYPES
5
851716
86j0}7
9 1
212312

414

4
4144
111

)
1]t
21212
1 1 1
TPt}

C ENGINES

5 8
71812
21918
3
212
414
41 4
1311311
AR B
21242
Tt
TP




BETRO!IT DIESEHL 5 3 MFC ENGINES
1.7000A  BALANCE WEIGHT COVER

..................... FYPES oo e
PARY 8 5 & 6 8
RGO UUNUMBER .. NAME AND DESCRIPTION .. ........ 2 4 6 8 o 2
5 B 5 5 8 [
3 8 7 9 1 3
1.7470 - COVER, BALANCE WEIGHT
A COVER ASSEMELY INCLUDES DOWEL
PINS IN 1.7470.
5133674 COVERASSY. (L3181} .. ... i, 1
5119428 COVERASSY. [1.3161) . ... ... ... .cueeenn 1 1
5128026 COVER ASSY. IALSO INCLUBRES PLUYGS
IN L4700 (13161 ... .. e 1
5108807 COVER ASSY. {ALSC INCLUDES PLUGS
AND HELICOWSH{1.3181) ............... 1 1 1]t
5126008 COVER ASSY. {ALSO INCLUDES PLUG
ARND NIPPLE IN 1.74700{1.3161 .. ........ 1
5128025 COVER ASSY, (ALSO INCLUDES PLUG
AND NIPPLE IN 1.7470}{1.3161) .......... 1
5101347 COVERASSY. (13161 ... .. i ircns 1 1
5119481 ELEMENT{4.8060) ...... ... . 0cvienrens, 1]t
5146300 PIN, 3/8°X1 /87 DOWEL {12.8280) ......... 212 2 2 2
456378 PIN, t/4"X2" SPRING (12.8270) ............. 3
B157933 PiN, B/16°X7/8” DOWEL {3.4140} ........... 2{212/12 2 212
5150829 PLUG, 7/8" CUP 8001 .. .........v0..n.. 2121111 2 242
5101391 PLUG, AR HEATER(1.3181) ................ 1 1
452712 INSERT, HELLCOIL 7/16%-14X71/16°
28118 2 2 2]z
5119477 NIPPLE{B.280) .. ...t iinnriiianenn.s 11
186622 BOLT, 3/8™-16X1 1/4" {12.9001} ............ g8 9 g 8
186628 BOLT, 3/B"186X1 1/2" {12900 ............ 4 4
1789844 BOLYT, 3/8°-16X1 5/8" (12800 ............ d111{11]113 91} 4 |14 1111
179848 BOLT, 3/B"16X1 7/8" {12.800%} ............ 4
179848 BOLT, 3/8"-16X2 /4" (129001 ... . ....... 12{12{12112 12 12012
180078 BOLT, 5/16*-18X7/8" {12.8001) . ... ........ 3 3
5155596 WASHER, 21/64°X8/16" COPPER
BTI20) . 3 3
103341 WASHER, 3/8” (129180} ... .............. 13 23 13123113 23]23
103321 LOCKWASHER, 3/8* (128200} .............. t3}13)23(2al23{23]13j23b13{23123]13
1.7472 - SEAL, BALANCE WEIGHT COVER Oit
5106223 SEAL{T.7080} ... ... . i 2122212t a2j2f2]2i2{2}2
5108517 SEAL RING (78040} .. ... ... ... ........... 1 1
1.7480 - GASKET, BALANCE WEIGHT COVER
5121082 GASKET{1.3170) .. .. e, 111 1 ¥ 1
5124058 GASKETIL31TOF .. i, IR EEEE 1 111
5108496 GASKET{7.B040) .. .. ... .. ... ... ..., 1 1
SEPT., 1983 PAGE 1 OF 1.7000A

COPYRIGHT 1883 GENERAL MOTORS CORPORATION



FIG .. NUMBER

88

BA
g8

8B
88

:1: )
8g
BB

8B

88

PART

DETRO:!:T DIESEL

1.70008  ACCESSORY DRIVE

............ NAME AND DESCRIPTION . ....... ..

1.7604 - GASKET, ACCESSORY DRIVE

5164506

1.76056

NPN
5160268

5168696
51684291
£133838

53177236
124548

124549
193221
5132987
103322
272906
1.7607
5140021
114926
1.7610
53164286

5176474
5145091

1.7615

51G25656
179857
122408
5150568
103323

1.7620
5162456

GASKET(1.5040F ........... .. .. .ot

PULLEY, ACCESSORY DRIVE

PULLEY {CUSTOMER FURNISHED) .. .. ........
PULLEY (5 1/4” DIA, SINGLE GROOVE)

F70B0B) o\ttt iiie e
PLLLEY {5 1/27 DIA, DOUBLE GROOVE} ......
PULLEY {5 1/2" DIA., SINGLE GROOVE) .......
PULLEY {5 1/2" DIA,, DOUBLE GROOVE)

(124015} 00ttt ee e e aeenenn
PULLEY {6 1/4” DIA, DOUBLE GROOVE} ......
KEY, 5/322"X3/4” WOODRUFF

(12.8350) .. . i,
KEY, 3/16"X3/4" WOODRUFF

(12283500 ..ttt e iererinss
BOLY, 7/16°-14X1 1/4” (12,8001} .. .........
WASHER, 7/16" .. . .
LOCKWASHER, 7/167(12.8200} .............
NUT, 3/47-16 LOCK (129140} ..............

BRACKET, ACCESSORY DRIVE

HUB, DRIVE PULLEY

HUB ittt

BOLT 3/8%-24X1.12" {1.7630)

BOLT, 3/87-24 X 1.38" SELF LK.
{12.5015)

HETAINER. DRIVE PULLEY HUB OIL SEAL
A RETAINER ASSY. INCLUDES O SEAL.

RETAINERASSY. ... ... ... ......... . ......
BOLY, 7/16"-14X7/8" (12,8001
BOLY, 1/27.33X17{12.800% ................
WASHER, 7/16" COPPER {12.9180)
LOCKWASHER, 1/2" (12.9200}

SEAL, DRIVE PULLEY HUB O
SEAL

DEC,, 1983 PAGE

1

—_

P P e

OfF

sk

JF S N )

1.7000B

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

AR

G ENGINES




53

MPLC ENGINES
1.70008 ACCESSORY DRIVE

PART

PG UNUMBER. L L NAME AND DESCRIPTION ..........

8A
BA

BA
BA

BA
BA
BA

8A

1.7627 - HOUSING, ACCESSORY DRIVE

5121660 PLATE (22238} ..., ... .. .o iiiian..
1798867 BOLT, 7/16"14X7/87{12.8001} ............,
179882 BOLT, 1/2"-13X1 1/8%{12.9001%) ............
5150568 WASHER, 7/16" COPPER (12,8480} ..........
103323 LOCKWASHER, 1/27(12.8200} ......... fee

1.7630 - PLATE ASSY. ACCESSORY DRIVE

BIBBAA9  *PLATE ... .. i i
5133627 LA E e
5170480 PLATE .. i e e
5177026 SPACER .. .. . viiiiiinaiiiniinin s,

51272686 ADAPTOR{2.2220) ... .. .. it
9405035 BOLY, 3/8%24X1" LOCK(12.900%) ...........
5176474 BOLT{3/8"-24X1127) ... .. i iiinainn.
5148092 BOLY, 37824 X 1.20" LOCK {12,808} ......
5145081 BOLT, 3/8°.24 X 138" (12,808} .., ... ......

* NOT SERVICED,; USE 5131627 PLATE
AND INCLUDE {1} 5143616 HUB TO
INSURE INTERCHANGEABILITY.

1.7633 - RETAINER, CAM O BALANCE GEAR

5122922 BETAINER{1.7207} .........ciiiiiiennna.,
5122923 STUD, 3/8"-24X1 ¢/2"(12.8417} ............
124826 NUT, 3/8%-24 {12.8120) ....................
8413533 NUT, 3/8"-24 HEX. THIN (12.8120} ..........
5146431 NUT, 378724 JAM CAD, {12.4037) ...........

1.7635 . COUPLING, ACCESSORY DRIVE
51022867 FORK {2.2220} ... ... ... ... ... ...

1.7640 - SHAFT, ACCESSCRY DRIVE

5168697 i SHAFT
5122876 SHAFT
5131130 BHAFT e
# NOT SERVICED USE 5122878 PLUS
5131827 PLATE

1.7645 . RETAINER ASSY. ACCESSORY DRIVE

A RETAINER ASSY. INCLUDES ITEMS IN
1.7680, 1.7655 AND SEAL IN 1.7660,

BI23116 * RETAINERASSY. ... ... ........cviiienonn.
* NOT SERVICED, USE 5131402,

DEC, 1883 PAGE

3
B
A
1
1
); t
3
4
4
112
111
1
% 1
H
]
1
2 OF

A B La)

[ Y
ok ko

1.7000B

COFYRIGHT 1883 GENERAL MOTORS CORPORATION

DETROIT DIESEL

wk £

B P kol

bW

et




6 3
1.7000B  ACCESSORY DRIVE
- PO e
CFIG .. NUMBER............. NAME AND DESCRIPTION .......... 8 7 o
4 5 6
1 7 1
1.7645 . RETAINER ASSY. ACCESSORY DRIVE
{CONT'D)
8A 5131402  RETAINERASSY. ... ...................... 1
8A 179857 BOLT, 7/16"14X7/8"(12.8001) ............. 1 1 1
8A 179858 BOLT, 7/16"-14X1"(12.9001) ...............
8A 122408 BOLT, 1/2°-13X1"(12.8004) ... ............. 4 4 4
8A 179882 BOLT, 1/27-13X1 1/87(12.8001) ............
8A 5150688  WASHER, 7/16" COPPER(12.9190) .......... 3 1 1
8A 103323 LOCKWASHER, 1/2°(12.9200} .............. 4 4 4
1.7650 - LOCKRING, ACCESSORY DRIVE
BA  BYIBBYB3  LOCKRING .............ooooeeeeiiioinn.. 1 3
8A 9418285 LOCKRING {2Z.7470Y .. ... .. . i ann b
1.7665 . BEARING, ACCESSORY DRIVE
BA 954469 4 BEARING (N.DASOSL) ...................... 1 1
8A 807191 BEARING (5206WX1C) ... ... ... .. ... 1
+ OBSOLETE.
1.7660 . SEAL, ACCESSORY DRIVE OIL
8A B131329  SEAL ... ..ottt 1 1 1
5131131 SPACER{1.3665) ......................... 1
DEC., 1983 FAGE 3 OF 1.7000B

DETRBROIIT BDIESEL

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

TYRES
7
&
7
7
]t
1
1
4
1
1
4
111
]
1)1
t] %

c ENGINES

S
2 5
9
F
111
1
4
111
T}
119
t]1




FIG L NUMBER

BA
88
8B
8A
8B

8B
8A

88
88

BB

BB

DETRO+T DIESEL

PART

1.7608 -

5168696
5164291
5133838

124548
124549
193221
5132887

103322
272806

1.7610

5164286
5176474

1.7618

+

510258656

1.7620 -
510245686

1.7622 -

5122386
5131332
5131308
5136807
5139376
5130822
103196
163197
178839
1868679
179858
179882
103321
117649

1.7623 -
51048086
5188758

1.7000B  ACCESSORY DRIVE

....... NAME AND GESCRIPTION ..........

PULLEY, ACCESSORY DRIVE

o FORTYPE 148 USE TYPE 401
e FORTYPE 180 USETYPE 402

PULLEY (§ 1/2"DiA, DCUBLE GROOVEY ......,
PULLEY (3 1/2" DIA, SINGLE GROOVE} . ......
PULLEY {& 1/27 DIA, DOUBLE GROOVE)

f124018) ... .. e
KEY, 5/32"X3/4" WOODRUFF

f12.9380) ... . e
KEY, 3/18°X3/4" WOODRUFF

(126380} ... ... i
BOLT, 7/18"-14X1 1/4" (128001 ...........
WASHER, 7/168" ... ... ... . . .. i
LOCKWASHER, /16" (1282000 .............
NUT, 3/4°-16 LOCK {12.8140) ..............

HUB, DRIVE PULLEY

HUB e s
BOLT, 3/8"-24 X 1,127 (1.7630} .............

RETAINER, DRIVE PULLEY HUR O
SEAL

A BETAINER ASSY. INCLUDES OlL SEAL.
RETAINER ASSY. .............. M

SEAL, DRIVE PULLEY HUB Qi
SEAL ..

ADAPTOR, ACCESSORY DRIVE

ADAPTOR (HYDRAULIC PUMPY12.50208 ......
ADAPTOR (MYDRAULIC PUMPH12.8020) ... ...
ADAPTOR (HYDRAULIC PUMPY12.5020) ......
ADAPTOR (MYDRAULIC PUMPY ... ... ... .....
ADRAPTOR (HYDRAULIC PUMP) {12.5020} ......
WASHER, RETAINING (B.4140} ..............
STUD, 3/8"X1 8/167{(12.8119 ... ..........
STUD, 3/B"X1 13/16" (128117} ............
BOLY, 3/8°-16X17 41290061 ................
BOLT, 3/8"18X1 1/4"{12.8001) ............
BOLT, 7/16"-14X1°(12.9001} ...............
BOLT, 1/2°-13X1 1/8"{12.800% ... .........
LOCKWASHER, 3/87(12.8200, ..............
NUT, 3/8%-24 129120 ........ ... . coinan

GASKET, ACCESSORY DRIVE ADAPTOR
GASKET, ADAPTOR TO FLYWHEEL,
HOUBING {12.802%) ..... ... iovinnn

GASKET, HYDRAULIC PUME TG
ADAPFTOR (126008} ....................

MAY, 1987 PAGE

PR S S
3t1i411!17
8{4]7171}1
4] 0
H
H
1
t 1
1
2
2
111911
41414
2 é
2 2
HER A

4 OF 170008

COPYRIGHT 1887 GENERAL MOTORS CORPORATION

[




.FIG ... NUMBER

8A

BA
8A

BA

8A

PART

1.7623

5131396
5168852

1.7627

5121050
5120274

1.7630

51706450
5140814
5127266
8408035
5145092
5145091

1.7633
6122822
5108836
9413533
5146431

1.7635
5143616
5144868
5141773
BICR257
103378
180176

1.7640

5131130

1.7645

5131402

BETRO!T DIESEL

1.70008B  ACCESSORY DRIVE

GASKET, ACCESSORY DRIVE ADAPTOR
{CONT'D}

GASKET, HYDRAULIC PUMP 1O
ADAPTOR{12.8008) ....................
GASKEY, HYDRAULIC PUMPE 10
ADAFTOR (12,5008

HOUSING, ACCESSORY DRIVE

PLATE (22235} . ........ ... ... ... 0o
NUT, PLUG {8/167-18 SERRATED)}
{6.3018}

PLATE ASSY., ACCESSORY DRIVE

PLATE .
SPACER (12.5015)
ADAPTORIZ2220) .. \'ieeeeinn e,
BOLY, 3/87.24X1" LOCK (12.8001) ..........
BOLT, 3/8".24 X 1.20” 1.OCK {12.5015)
BOLT, 3/87.24X1.38" {12.5015)

RETAINER., CAM OR BALANCE GEAR

RETAINER{1.7207} ... ... ... .............
STUD, 3/8™-24X1 374" {12,911}

NUY, 3/8".24 HEX. THIN {12.9120
NUT, 3/8°.24 JAM CAD. {12.4037

COUPLING, ACCESSORY DRIVE

COUPLING (125010} ...o.ovoornrnnnn.s,
COUPLING, HUB (12,4040}
COUPLING (12.4050)
FORK{2.2220) ... ... o,
PIN, 3/32°X1 1/4” {12.460%) ... ... .......
BOLT, 1/27-13X1 3/8"(12.9001)

SHAFY, ACCESSORY DRIVE

RETAINER ASSY., ACCESSORY DRIVE

A RETAINER ASSY. INCLUDES ITEMS IN
1.7650, 1.7665 AND SEAL IN 1,7660.

RETAINER ASSY,

DEC., 1983 BAGE

1
31
B| 4
0
1)1
44
1
11
5 OF

5 3
1 1
ST 7
TI7E1H] 7
o 3
1B EEREE
1
45 4
3 4
1
t
1
t T
H
1
1
1.700GB

COPYRIGHT 1883 GENERAL MOTORS CORPORATION

ENGINES

—_




L MPC ENGINES DETROIT DIESEL
1.70008 ACCESSQRY DRIVE

...................... TYPES ..ot
PART 1 1 1 1 1
LFIG . NUMBER............. NAME AND DESCRIPTION .......... sfrfafri7islizitliritlziriols
slai{r|{7|1}7]al7i6l7i0lel1]0
o 0 3 5 8 0 2
1.7650 . LOCKRING, ACCESSORY DRIVE
8A 9415285  LOCKRING (2.7870} ......oovirirnnaenrn.. 1 1 1
1.7665 - BEARING, ACCESSORY DRIVE
8A 907191 BEARING (5206WX1C) .........0oviinnnn... 1 1 1
1.7660 - SEAL, ACCESSORY DRIVE OIL
BA BIB1328 SEAL ......\.'iiiiiiinn s 1 1 1
51311371  SPACER(1.368B) ...................c..0.. 1 1 1
1.7670 - GEAR, ACCESSORY DRIVE
5138079  GEAR, HYDRAULIC PUMP DRIVE
(125030} ..o, . i
5131401  GEAR, HYDRAULIC PUMP DRIVE
f12.5030) .. 0iuveiiitiiiiains 1
5131313  GEAR, HYDRAULIC PUMP DRIVE
(125080} .. \oeriiirnrnirraneanins - 1 1
B16868B  GEAR, HYDRAULIC PUMP DRIVE
F125030) ..o, 1
5139378  GEAR, HYDRAULIC PUMP DRIVE
{12.5030) .......... e U 1
5127394  GEAR, HYDRAULIC PUMP DRIVE
(12.5030) ... it - 1
455921 PIN, 1/8"X1 1/2" (3.3063) ... .............. 1 {1
5188768  NUT, 1/2°-28 SLOTTED (12.5030) ........... 1
1.7700 - COVER ASSY. DRIVE
5152716  COVER, FUEL PUMP HOLE (3.4223) .......... 1
B1E0193  GASKET{2.2007) .............0cooeiviinn 1
5118219  BOLT, 5/18%.18 X 7/8* W/SEAL
WASHER {2.2001) .......nrorenennnnn.., 3
DEC.. 1983 PAGE & OF 1.7000B

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



CETROIT DIESEL 53 MPC ENGINES
1.70008B  ACCESSORY DRIVE

...................... TYPES ... e
PART 1 1 2
LFIG OO NUMBER ... L. NAME AND DESCRIPTION .. ... .. ... 8a{1{8j2]¢ g|l2{j0;:2]¢0 02
3{8{8{0}1[0[3]|0 o 0 1
8 L+ 4 8 L
1.7622 . ADAPTOR., ACCESSORY DRIVE
51223868 * ADAPTOR [HYDRAULIC PUMPH12.8020) ... .. AR AR Af AR]AR
5131332 ADAFTOR (MYDRAULIC PUMPY12.5020) ...... 1 1
5120828 ADAPTOR (MYDRAULIC PUMPH12.8020) ...... 1
5123814 ADAPTOR (HYDRAULIC PUMPY 12,5020} ...... 1 1
5137472 ADAPTCOR {HYDRAULIC PUMPY12.5020} ...... : 3
5122386 ADAPTOR {HYDRAULIC PUMPK12.5020) ...... H 1
103198 STUD, 3/8"X1 9/16"(12.8149) ... ... ... 412 2 2 212 212
179839 BOLY, 3/8"16X17(12.8001} ................ Z 8 6 2 12
1798BE8 BOLY, 7/167-14X17(12.8001) ... ............ 12111 11111 1
179882 BOLY, 1/2713X1 1/8"(12.8001) . ........... 4181414 4 41414 4
103321 LOCKWASHER, 3/8°(12.8200} .............. 2i4i21612{6f12121212]|12 2
117049 NUT, 3/8%24{12.9120) .................... 412 2 2 212 212
* USE"1" ON A THREE AND 27 ON A
FOUR.
1.7623 - GASKET. ACCESSORY DRIVE ADAPTOR
5104806 GASKET, ADAPTOR TO FLYWHEEL
HOUSBING {18040} ..................... 2 1
5188755 * GASKET, HYDRAULIC PUMP TO
ADAPTOR{125008) .................... ARJAR| AR AR ARIAR| AR AR AR AR
111828 GASKEY, HYDRAULIC PUMP TO
ADAPTOR (1256008 ... ... .. ... ....... 1
5168862 GASKEY, HYDRALILIC PUMP TO
ADAPTOR{12.8008) _................... 1 2
* USE "1" ON ATHREE AND "2* ON A
FOUR.
1.7630 - PLATE ASSY., ACCESSORY DRIVE
BA B170480 I e s 113 {2){131 Pt sip1it]vi1p2)t]1
5140814 SPACER{12.B018) .................ccc0.nt. 1 TPy 1)i141 112111
BA 5145091 @ BOLT, 3/8"-24X1.38*(12B018} ............. {316 |3|414]4]4]4]3]14;81aR]4
@ USE 4 ON A THREE AND 3 ON A FOUR.
1.7633 . RETAINER. CAM OR BALANCE GEAR
5108836 STUD, 3/8"-24 X 1 3/4° 125018} .. ........ tP2¢F 1 t
9413533 NUT, 3/8"-24 THIN{12.8%20} ............... tp 2] 1
5145431 NUT, 3/8"-24 JAM CAD. {12.4037) ,........., T2t 1
1.7635 - COUPLING, ACCESSORY DRIVE
5144866 COUPLING, HUB {124040) ... .............. 1
5141773 COUPLING (124050} ...................... 1
5143616 COUPLING (128016} ,..................... AR EEE R EEE RN EERE AR
103375 BIN, 3/32" X 1 1/4" (1282500 .............. Tttt 1 1 3 1
180176 BOLY, 1/27-13X1 3/8" (12,8001} . ........ ... 4
BEC, 1883 PAGE 1 GF 170008

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



E3 MPL ENGINES PETROIT PIESEL
1.70008 ACCESSORY DRIVE

...... e TYPES e
PART 1 2 2 2
CEIG L. NUMBER . ... NAME AND DESCRIFTION .......... git|e oil2]oj2j0 olzlofz2
3iojg{ol{1/0]l3]0 ol7lo 1
8 4 8 0
1.7670 - GEAR, ACCESSORY DRIVE
5188848  GEAR, HYDRAULIC PUMP DRIVE
(128030) ... .., ) 1 2
6168688  GEAR HYDRAULIC PUMP DRIVE
(125030} .0t 1 111 2
5111829  GEAR, HYDRAULIC PUMP DRIVE
128030} .0t 1
5138079  GEAR, HYDRAULIC PUMP DRIVE
(128030} ..\ 1
5137403  GEAR, HYDRAULIC PUMP DRIVE
128030} ..., i 1
B127394  GEAR, HYDRAULIC PUMP DRIVE
(1250300 .. e, 1 1
5140971 GEAR, HYDRAULIC PUMP DRIVE
(12.5030) .00ttt 1
455921 PIN, 1/87X1 1/2°{3.3068) .................. 1 1 1
122761 NUT, 172720 (128130} .. ... .oovnnen, 211 1 1
5188756  NUT, 1/2°-28 SLOTTED {12.5080) ........... ti2] 1 1 1 1
DEC., 1983 PAGE B OF 1.7000B

COPYRIGHT 1883 GENERAL MOTOHRS CORPORATION



DETROIT DIESEL 5 3 MPC ENGINES
170008  ACCESSORY DRIVE

...................... TYPES ........0civiniiiunnn.
PART rd 2 2 2 2
GFIG OO O NUMBER L RAME AND DESCRIPTION _......... Ti2i1i211(2:71 1211 2
TPTi3H S{1ITITI|9]|2]1
2 4 6 8
1.7622 - ADAPTOR, ACCESSORY DRIVE
5120828 ADAPTOR (HYDRAULIC PUMPH12.8020) ... ., H
5123814 ADAPTOR (HYDRAULIC PUMPY12.5020) ...... 1
5137472 ADAPTOR (HYDRAULIC PUMPK12.5020) . ..... t
£1223886 ADAPTOR (HYDRAULIC PUMPY12.8020) ...... 2 1 1 1
5137222 ARAPTOR (HYDRAULIC PUMP{12.8020% ... ., 1
131308 ADAPTOR {(HYDRAULIC PUMPH12.5020) ...... - H 1
163786 STUD, 3/8716-24 X 1 8/16" {12911 ...... 4 2 2 2
51627923 STUD, 1/72°X1.76°6.24918) ................. 2
179839 BOLY, 3/8°16X1"{12.800%) ................ 2] & ¥4
179858 BOLT, 7/16"-14X1"12.800%) ............ . ] 131 111
179882 BOLY, 1/2713X1 1/87{12900% ............ 8 4141414 41 4
103321 * LOCKWASHER, 3/8" (1282000 .............. 4 1221218 216
103323 LOCKWASHER, 1/27{12.8200) .............. 2
117049 NUT, 3/87-24 (129120} .................... 4 2 2 2
103028 NUT, /2720 {12.8120) ................... 2
* USE 6" FOR A SIX AND "2" FOR AN
EIGHT.
1.7623 . GASKEY, ACCESSORY DRIVE ADAPTOR
5104506 GASKET, ADAPTOR TO FLYWHEEL
HOUSING{1.5040) ..................... 1 1 1
51887585 GASKET, HYDRAULIC PUMP TO
ADAPTOR{12.B00B) .................... 2 t 1 H I
5111828 GASKET, HYDRAULIC PUMP 10
ADAPTOR{12.8008) ... ................. 1
5168852 GASKET, HYDRAULIC FUMP TO
ADAPTOR (125006} ... ................ 1
B137221 GASKET, HYDRAULIC PUMP TQ
ADAPTOR (125006} .................... 1
5131396 GASKET, HYDRAULIC PUMP TO
ADAPTOR{125008) .................... H 1
1.7630 . PLATE ASSY. ACCESSQORY DRIVE
BA 5170450 PLATE i /2 0 T T U T O T R O I T O O O I I
5140814 SPACER{12B018) ................c0ovuunn. 211
8A 5145091 BOLY, 3/8"-24X1.38"(12.8018) ........,..... B4 31313313 }3
8A 5145002 BOLT, 3/8"-24X1.20°(12.5018) ............. 4 414
1.7633 - RETAINER, CAM OR BALANCE GEAR
5108836 STUD, 3/8".24 X 1 3/4 (12.8018) ........., tli (1114
2413533 NUT, 378724 HEX. THIN (12,8120} .......... i1t )13
5145431 NUT, 3/8"-24 JAM CAD, {12.4037} .. ......... EI N I R I O 2 B B
DEC., 1883 PAGE 8 OF 170008

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



53 MPLC ENGINES DEYROIT DIESEL
1.70008 ACCESSORY DRIVE

...................... 13 4ic 3 U
PART 2 2 2 2 2
CFIG L NUMSBER. ... ...... NAME AND DESCRIPTION .......... 11211 1i2/112]1i1212
tivlaitisitlri1T|eiz 1
2 4 6 8 0
1.7635 . COUPLING. ACCESSORY DRIVE
5143816  COUPLING (125010} ........o0uomenenen. 73 BCTE IR SR IR AR AN AN AR O SR I
103375 PIN, 3/32°X1 1/4"(12.4001) .. ... ........... 2 1 1
1.7670 - GEAR, ACGESSORY DRIVE
5111829  GEAR, HYDRAULIC PUMP DRIVE
{128030) 0ttt 1
5138079  GEAR, MYDRAULIC PUMP DRIVE
(128030) ... et 1
5188848  GEAR HYDRAULIC PUMP DRIVE
(125030} ..o 2
5168688  GEAR, HYDRAULIC PUMP DRIVE
128030} ..ot 1
5140971 GEAR, HYDRAULIC PUMP DRIVE
(12850808 . it 1
6138709  GEAR, HYDRAULIC PUM® DRIVE
Ak 1 1
5131313  GEAR, KYDRAULIC PUMP DRIVE
(125030} oot 1] 1
455921 PIN, 1/8"X1 172733063} ... ..., 1 3 1
122761 NUT, 1/27-20{12.81830) ..........ouvernnn, 2 1
5188756  NUT, 1/2"-28 SLOTTED {12.5030) ........... 2 1 1
DEC., 1983 PAGE 10 OF 1.7000B

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



5 3 MPL ENGINES DEYRO!T DIESEL
1. 70008  ACCESSORY DRIVE

..................... TYPES © .t
PART 2 2 2 2
LG L U NUMBER ... NAME AND DESCRIPTION .......... 2/212 2 3iz2ial2is 8
4lz2]lsj2l8j2i7!14 B 5|7
5 8 1
1.7605 . PULLEY, ACCESSORY DRIVE
8921942 PULLEY (4.747 POLY-VEE}(7.1805) ........... 1
103904 KEY, 3/32"X1/2" WOODRUFF
F12.8880) .. e 1
BY2T7E80 BOLT, 3/8"-16X1.015* {12.8001} ............ t
5150230 WASHER, 3/8" {12.8180) .................. 1
103321 LOCKWASHER, 3/8*(12.8200 .............. 1
1.7609 - BRACKET, ACCESSORY MOUNTING
216283 BOLT, 7/16".10X 1 3/4"(12.9061) ........... ]
181675 BOLT, 7/16*-20X2 1/2* CAD. {12.900%)....... 1
103322 LOCKWASHER, 7/167(12.9200 ............. 2
456939 NUT, 7/167-20{12.8120Y ...........cvuvnen. 2
1.7612 - PULLEY, ACCESSORY DRIVEN
51430095 PULLEY (1.90" DIA, POLY-VEE}{7.1500) ...... 1
5131726 PULLEY {6 1/4" DIA, 2 GROOVES)
(L 7BOBE . i iine e 1
5168696 BULLEY {5.50" DIA,, 2 GROOVES)
(R 7808) e 1
124549 KEY, 3/16"X3/4” WOODRUFE
(12.73B0) . i e 11111
272906 NUT, 3/4"-16 LOCK {12.9140) .............. 1411
1.78622 - ADAPTOR, ACCESSCRY DRIVE
5127266 ADAPTOR HYDRALLIC PUMPY12.5020) ...... 1
5122386 ADAPTOR (HYDRAULIC PUMPH12.50200 ...... 1
B137222 ADAPTOR {HYDRAULIC PUMPK12.5020) ...... 1 1
51374712 ADAPTOR (HYDRAULIC PUMPY12.50200 ...... 2
5131332 ADAPTOR (MYDRAULIC PUMPY12.5020) ...... 1
5139376 ADAPTOR (HYDRAULIC PUMPY12.5020) ...... 1
5104722 ADAPTOR (1240201 ... i, 1
8927270 STUD, 3/8"X1 8/167{12.91%7) ... ... ....... 2
186622 BOLY, 3/8"-14X1 1/4"(12.8001) ............ 21z
179839 BOLT, 3/8"18X1"{12.8001) ................ 4
24080385 BOLT, 3/87-24X1° LOCK {12.9001) .......... 2
179858 BOLYT, 7/187-14X1*(12.8001} ............... 1 NN IR ER R
179882 BOLT, 1/27-13X1 1/8"{12.800%} ............ 4 41 4)8]47a]4
138291 BOLT, 1/2* 43 X 1 /4" (12,0027} ........... 4
103321 LOCKWASHER, 3/87(12.9200 .............. 1 4 212
117049 NUT, 3/8*-24 {12.9120) ... .............. 2
1.7623 - GASKET, ACCESSORY DRIVE ADAPTOR
8822443 SEALANT, RTV (3.0 FL. Q23 (12.8258) . ... .... AR
8922442 SEALANT, RTV {10.3 FL. 02} (12.8288) ....... AR
5137221 GASKET, HYDRALILIC PUMP 10O
ADAPTOR (12.5008) .. .. .. ... ........... 1 1
E188755 GASKEY, HYDRAULIC PUMP TO
ADAPTOR 128008} ...........ccvvinens 1 2 HE B
MAY, 1087 PAGE 1% OF 170008

COPYRIGHT 1887 GENERAL MOTORS CORPORATION



FG

8A
BA

8A

8A

... NUMBER

PARY

176286
5143319

1.7630
5170450
5140814
51485082
5145091

1.7633
5108836
5145431
9413533

1.7638
5143616
2324275
5144866
B102257

1.7640
5117920
131136

181596
163320

1.7645

5131402

1.7850
9415285

.......... NAME AND DESCRIPTION

DETROGIT DIESEL

1.7000B  ACCESSORY DRIVE

BELY. ACCESSORY DRIVE
BELT, POLY.VEE 36.00" L. {7.1575}

PLATE ASSY. ACCESSORY DRIVE

P AT i
SPACER{12B0158) ... ... .. .vinnions.
BOLT, 3/8".24X1.20"{12.5015}
BOLT, 3/8".24X1.387{12.5016}

RETAINER, CAM OR BALANCE GEAR

STUD, 3/8"-24 X 1 3/4° {12808} ..........
NUT, 3/87-24 JAM CAD. (12,4037} ...........
NUY, 3/87.24 HEX. THIN {12.9120)

CQUPLING, ACCESSORY DRIVE

COUPLING {12.5010}
COUPLING {12.4080) ............ ...\,
COUPLING, HUB {12.4050)
FORK {2.2220)

SHAFT, ACCESSORY DBRIVE

SHAFTY i i
BOLT, 5/16"-24X7/8" CAD. {12.3001)
LOCKWASHER, 5/18%{12.9200}

RETAINER ASSY. ACCESSORY DRIVE

A RETAINER ASSY. INCLUDES iTEMS IN
1.7680, 1.7655 AND SEAL IN 1.7680,

RETAINER ASSY,

LOCKRING, ACCESSORY DRIVE
LOCK RING {2.747¢)

APRIL, 1883 PAGE

12 OF

2
212
62
7
| 1|2
t
4|8
4
11
1 1
b 1
1.70008

COPYRIGHT 1883 GENERAL MOTORS CORPGRATION

M B

C ENGINES

2 2
41215
7{8;2

1
112

2
471243
k] 1
1 1
E 1
T2t




DETROCIY DIESEL 5 3 MPC ENGINES
1.70008 ACCESSORY DRIVE

...................... 13 L T
PART 2 2 2 2 2 2
CFIG L NUMBER. ... NAME AND DESCRIPTION .......... 2{i2{2j2i2l2{3j2i4(2|86l218
al2]el2lsiz2{7{a|7|8|2i86]7
7 6 6
1.7665 . BEARING, ACCESSORY DRIVE
8A 8071914 BEARING (B208WX1C) .....oooviivininins 11
1.7680 . SEAL, ACCESSORY DRIVE Ol
8A BISI328 SEAL ...l 11111
176686 . SPACER. ACCESSORY DRIVE OIL SEAL
BIB1181  SEAL ...ttt 1]t
1.7670 . GEAR, ACCESSORY DRIVE
5131401  GEAR, HYDRAULIC PUMP DRIVE
(1250830} ... i 1
5138709  GEAR, HYDRAULIC PUMP DRIVE
T128030) .0 uvenrrenmn e aeeanns 1 2 1
8925563  GEAR, HYDRAULIC PUMP DRIVE
(128030) . .iiv i 1
5140971  GEAR MYDRAULIC PUMP DRIVE
(1250300 0ot 1
455921 PIN, 1/8"X1 1/2"(3.3063} ... ... .. ......... 1itlazleiv]
1.7700 . COVER ASSY. DRIVE
5152716  COVER, FUEL PUMP HOLE (3.4223) .......... 1
5150193  GASKET (22007} .............ccoiiieiiii. 1
118218  BOLT, 5/16718X7/8” W/SEAL
WASHER {2.2001) .........0cveerennn.. 3
MAY, 1987 PAGE 13 OF 1.70008

COPYRIGHT 1887 GENERAL MOTORS CORPORATION



..FIG ... NUMBER

8A

8A
BA

& 3

MPC ENGINES

PARY

1.760G4 -

53104506

1.7622 .

5122388
5139376
5131332
6137472
103196
186622
179858
179882
103321
117049

1.7623 -

51887565
137221
5104506

17630 -

5170480
5140814
5145092
5145091

1.7633 -

5168836
5145431
8413533
1.7636 -
5143616
5138709
5137473
17670 -
5137382
5131401
5139378

5168688

1.70008  ACCESSCRY DRIVE

GASKEY, ACCESSORY DRIVE
¢ FORTYPE 298 USE TYPE 403
GASKET{1.B040) ........ .. ...ciiiinnnin.

ADAPTCR, ACCESSORY DRIVE

ADAPTOR (HYDRAULIC PUMPY12.5020} ......
ADAPTOR {(HYDRAULIC PUMP)(12.8020} ......
ADAPTOR (HYDRAULIC PUMPI {12.5020) ... ...
ADAPTOR (HYDRAULIC PUMP) (1280200 ... ...
STUD, 3/87.16.24X1 8/16" (128117} ........
BOLY, 3/8"-14X1 1/4712.8001 ............
BOLY, 77167 14X1" 128001 ..., ... ...
8OLY, /27 13X1 /8" {128001} ...........
LOCKWASHER, 3/8°{12.8200) ..............
NUY, 3/8724 {12.9120} .. ... .. ... .. ... ..

GASKET, ACCESSORY DRIVE ADAPTOR

GASKEY, HYDRAULIC PUMP TO
ADAPTOR{1258008) . .. .. ... ..........

GASKET, HYDRAULIC PUMP 70
ABAPTOR{125008) .......... . c.0venen

GASKET, ADAPTOR TO FLYWHEEL
HOUSING{1B0A0) ... ... ... ...

PLATE ASEY., ACCESSORY DRIVE

FLATE L\ tve et e
SPACER{12.5015} ... .....................
BOLT, 3/8"-24X1.20"{12.5015) .............
BOLY, 3/8"-24X1.38" (12.5018) . ... ... .. ..

RETAINER, CAM OR BALANCE GEAR

STUD, 3/B"24X1 3/4" 1128117 .. .........
NUT, 3/87-24 JAM CAD. (12,4037 ...........
NUYT, 3/87-24 HEX, THIN (1291200 ..........

COQUPLING, ACCESSORY DRIVE

COUPRLING (12.8010) .. ....................
HUB (128030} ... ... .. ... . .o,
HUB {12.5G30;

GEAR, ACCESSORY DRIVE

GEAR, HYDRAULIC PUMP

DRIVE(12.5030} ........covvvnenrnnn.
GEAR, HYDRAULIC PUMP DRIVE

(1250300 ...
GEAR, HYDRAULIC PUMP DRIVE

(1280308 .. ... e,
GEAR, HYDRAULIC PUMP DRIVE

(125030} ...ttt

MAY, 1687 PAGE

2

L]

216

111

111

2

1]

414

AR| AR

111

1

11
1

1

1

1

]

H

1

14 OF

2
7
610
Tt
t]1
111
41 4
11
11
1
413
i
1
1
it
111
1.7000B

COPYRIGHT 1887 GENERAL MOTORS CORPORATION

DETROIYT DIESEL

po]
m.h..nm

TYPES
2
8|2
2|8

5
1
H
2
T 1
414
2
2
i
Tt
414
141
1

o

o

-

wh ki




DETROIT DIESEL

53 MPL ENGINES
1.70008  ACCESSORY DRIVE

...................... TYPES ... e
PARY 2 2 2 3
JFIG L NUMBER ... L. NAME AND DESCRIPTION .......... 626 71218120 Cl131
21 8 8 7{218 018|013
8 5 9
1.7670 - GEAR, ACCESSORY DRIVE
{CONT'D}
514087 GEAR, HYDRAULIC PUMP DRIVE
(125030) ... .. . i e 1
455821 PN, 1/8"X1 1/2°{12.8276) ..............., Tty 131111 3
DEC, 1983 PAGE 15 OF 1L.7000B

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



5 3 MPC ENGINES
1.70608B  ACCESSORY DRIVE

DETROIT DIESEL

COPYRIGHT 1883 GENERAL MOTORS CORPORATION

...................... TYPES . ooovt e
PART 3 3 3 3
LFIG L. NUMBER. ... ...... NAME AND DESCRIPTION .......... 113 1]3l2{aj3i3!3l3|4
s11|l7i1|8l2i2|13i714
6 9 9 3 2
1.7622 . ADAPTOR, ACCESSORY DRIVE
5137472  ADAPTOR (HYDRAULIC PUMP) {12.5020) ... ... 1 11
6122386  ADAPTOR {HYDRAULIC PUMP} {12.5020) ...... 2111111 11t
5139376  ADAPTOR (HYDRAULIC PUMP) (12.5020} .. .... 1
103196 STUD, 3/8"-16-24 X 1 8/16" {12.8117) ...... ala2i2
5150362  STUD, 3/8"16X4 5/8" (5.2020} ............. 212 212
179858 BOLT, 7/16%-14 X 1* (12.9000) ............. EEEEEERERERE t{11]1
179882 BOLT, 1/27-13 X 1 1/8” (12.900%) ........... 41siatalalala 414la
103321 LOCKWASHER, 3/8° (12.9200) .............. afz2iz212]2 212
117049 NUT, 3/8%-24 (1281208 ... . .o.uivnneenncn. 4f2jzlalz 22
1.7623 - GASKET., ACCESSORY DRIVE ADAPTOR
5188755  GASKET (HYDRAULIC PUMP TO
ADAPTOR{12.5008) ... ... ... .. ...... B RRERERERE 111
5104506  GASKET (ADAPTOR TO FLYWHEEL
HOUSING} (15040} ... ........ccoveins, ti1i1)t 1
5137221  GASKET (HYDRAULIC PUMP TG
ADAPTOR) (12,5020} . ... ......cc...o... 1
1.7630 . PLATE ASSY, ACCESSORY DRIVE
8A B170450  PLATE ... ... ... ..., -3 NRTE RETS BUTE BE IR NEOS BCTN AETN APRN O
5140814  SPACER (125016} ........0 v 1 111 1
8A 5145091  BOLT, 3/8"-24 X 1,38 {12.5015) ............ 4fel3 4j3lataja 3
8A 5145092  BOLT, 3/8%24 X 1.20" (12.5018} ............ 4 4
1.7633 - RETAINER, CAM OR BALANCE GEAR
5108836  STUD, 3/8%.24 X 1 3/4" (12.5018) .......... 211 111
9413633  NUT, 3/8°24 THIN{12.9120) ............... 211 11
514543 NUT, 3/8.24 JAM CAD. (12.4037) ........... 611 111
1.7635 - COUPLING, ACCESSORY DRIVE
5143616  COUPLING{125010) ...................... thabebrfpvfela{1i1i4]
1.7670 . GEAR, ACCESSORY DRIVE
5168688  GEAR {HYDRAULIC PUMP DRIVE)
(1280300 ..o 12
5137473  GEAR {(HYDRAULIC PUMP DRIVE)
(128030} . ... iirii i 1 1
5507387  GEAR (HYDRAULIC PUMP DRIVE)
TT2BOF0F ...\, 1
5138709  GEAR (HYDRAULIC PUMP DRIVE}
1250308 ...\ 0. iinne i) 1 141
8922804  RETAINER, GEAR(12.5030) ... ......... .. .. 1
103375 PIN, 2/32" X 1 1/4” COT. {12.8250} ....... .. 2i111
455921 PIN, 1/8°X1/2° (128270} .. ... ... .. ... ... 1]11]1 111
5188756  NUT, 1/27-28 SLOTTED (12.5030) ....... ... . 21t}
122761 NUT, /220 (128130} ... .. ... .0l 2
DEC., 1983 PAGE 16 OF 1.70008




DETROIY DIESEL § 3 MPeC ENGINES
1.70008 ACCESSORY DRIVE

..................... TYPES ...
PART 3 3 3 3 3
GEIG O NUMBER ., L NAME AND DESCRIPTION . ... . ..., 51351318 61316 61317
3|65 |5 B|l2]{6]416 711
7 3 0
1.7622 - ADAPTOR, ACCESSORY DRIVE
5137222 ADAPTOR HYDRAULIC PUMP} (12.6020) ..., .. 1 H 1 1]t
H122386 ADAPTQR (HYDRAULIC PUMP (126020} ..., .. 1 1 1
5137472 ADAPTOR {HYDRAULIC PUMPH{12.5020} ... ... H
5139376 ADAPTGR (HYDRAULIC PUMP}{12.6020) ..., .. 1 212
5131332 ADAPTOR (HYDRAULIC PUMPY {12.6020} ..., 1
179839 BOLT, 3/8"-16X17 {12800%) ... ............. 6|6
179858 BOLY, 7/18714X 7 (128001 ... ... ..., 111 TPt 2E2yib g
8821936 BOLY, 7/716"-14X1 1747 (129001 ... ... ..... H
179882 BOLT, 1/2°-13X1 1/87 {12.800%) ............ 4t 4141414181841 4]4]4
103321 LOCKWASHER, 3/87 {12.9200) .............. 616
1.7623 - GASKET, ACCESSORY DRIVE ADAPTOR
5137221 GASKET, HYDRAULIC PUMP TO
ADAPTOR{12.800B) .................... 1 2 1
5188755 GASKET, HYDRAULIC PUMP TO
ADAPTOR{12.5005} .................... T{1{ 1114} AR IR I B O
£104506 GASKET, ADAPTOR TO FLYWHEEL
HOUSING (1.5040) ...... . ............ .. H 2
1.7630 - PLATE ASSY., ACCESSORY DRIVE
BA 5170450 PLATE . e, I AR E R AT AR AR R
BA 5140814 SPACER{IZB015) ... ... ... ...couvie, B EE 112 Tl
BA 5145091 BOLT, 3/8"-24X1.38" (128015} ............. 4141413 3141816144} 3]3

BA 5145092 BGOLT, 3/8"-24X1.20" {12.50185)

1.7633 - RETAINER, CAM OR BALANCE GEAR

5108836 STUD, 3/87-24X1 3/4" (1286018} ............ H 1 2 iy
5145431 NUT, 3/8”-24 JAM CAD, {12.4037) .. ......... H 1 2 {1
9413533 NUY, 3/8"-24 HEX. THIN {12.8120} ... .. ..., H 1 2 LRI

1.76385 . COUPLING, ACCESSORY DRIVE
5143616 COUPLING (12.5010)

MAY, 1987 PAGE 17 OF  1.70008
COPYRIGHT 1987 GENERAL MOQTORS CORPORATION



5 3 MPC ENGINES DEYROIT DI1ESEL
1.7000B  ACCESSCRY DRIVE

...................... TYPES (... L
PART 3 3 3 3 3 3
RGO UNUMBER .. L. NAME AND DESCRIFTION .. ... .. ... 5i3[B{3!B{316(3(6 613:¢7
3|]6i6|65iB|bj2|]6]4]68 Tit
4 9 3 0
1.7670 - GEAR, ACCESSORY DRIVE
5136263 GEAR, HYDRAULIC PUMP DRIVE
{128030) ... e i
5138688 GEAR, HYDRAULIC PUME DRIVE
(12B03C) ... ... i e 1 1
53138079 GEAR, HYDRAULIC PUMP DRIVE
125030 ... ... 1
5111828 GEAR, HYDRAULIC PUMP DRIVE
1280300 ... ... e 1
5138708 GEAR, HYDRAULIC PUMP DRIVE
(128030 .. e H
5107387 GEAR, BYDRAULIC PUMP DRIVE
{12B030) ... e H 212
5137392 GEAR, HYDRAULIC PUMP DRIVE
12.8030) ... ... i e 1
485821 PIN, 1/78°X1 /27 {12.8278) ..., ... .. 1]t 1 2142 1
103375 PN, 3/327X10 1/47 (129275} ... ... ... 1 1
8822804 AETAINER, GEAR{12.5030} ................. 1 212
5188756 NUT, 1/2"-28 SLOTTED (128030} ........... 1 1
1.7700 - COVER ASSY., DRIVE
5185590 COVER, HYDRAULIC PUMP .. . ... . ... 1
8827270 STUD, 3/8"18X16/B" 129117y ... ... Z p
103321 LOCKWASHER, 3/78” (1282000 .............. 2 2
117049 NUT, 3/8%26 {12.9120) . ................... 2 4
MAY, 1887 PAGE 18 OF 1.70008

COPYRIGHT 1387 GENERAL MOTORS CORPOHATION



LFG L NUMBER

BA
BA
BA

PARY

1.7622
5131332
BD28645
5137472
5137222
2940973
179858
179882

1.7623
5188758

5137221

1.7630C
5170450
51450092
5145091
1.7633
53108836
5145431
8413533
1.7635
8926387
5143616
1.7640

5131130
8928543

272906

1.7643
5125774
5126672
5126771
8409203

1.7645

5131402

513112%

z

]

3

PDETROGIT DIESEL

1.70008 ACCESSORY DRIVE

ADAPTOR, ACCESSCRY DRIVE

ADAPTOR {HYDRAULIC PUMP} (12 5020}
ABAPTOR {FUEL PUMP DRIVE) (2.2260)}

ARAPTOR (HYDBRAULIC PUMP) {12.5020}
ADAPTOR (HYDRAULIC PUMP) {12.5020)
BOLY, 1/747.20X5/8" {12.9001}
BOLT, 7/36"-14X 17 (129001} ... ... ... .. ..
BGLT, 4/2"-13X1 1/8" {12.8001)

GABKEYT, ACCESSORY DHRIVE ADAPTOR

GASKET, HYDRAULIC PUMP TO
ADAPTOR(125008) ... .. .0 .o0vr.n...
GASKET, HYDRALILIC PUMP TO
ADAPTOR {12.5005)

PLATE ASS8Y., ACCESSORY DRIVE

PLATE . i
BOLY, 3/8".24X1.20" {12.5018}
BOLT, 3/8°-24X1.38" {12.5015)

AETAINEH, CAM QR BALANCE GEAR

SYUD, 3/8"-24X1 3/4" {12.B015)
NUT, 3/8™-24 JAM CAD. {12.4037)
NUT, 3/8"-24 HEX, THIN (12,9120}

COUPLING, ACCESSORY DRIVE

SHAFT, ACCESSORY DRIVE

SHAFT i,
WOODRUFF KEY, 3/16°X3/4"

{129380) ... ...
NUT, 3/4"-16 L.OCK (12,8140}

HUB, ACCESSORY DRIVE GEAR

MUB, FUEL PUMP DRIVE GEAR §2.2282)
SPACER, THRUST OUTER (2.2292)
WASHER, THRUSY INNER (2.2292)
BOLT, 1/2"-13X2 3/4” (12.8001)

RETAINER ASBY, ACCESSORY DRIVE

BETAINER ASSY. (INCLUDES ITEMS iN
1.7845, 1.7655, 1.7656 AND
1.7660

RETAINER

MAY, 1987 PAGE

3

713

719
1
2
<
8
2

il 2

4
8
2
2
2

1
2

1

1

1

1

1

19 OF

— b = -

1.70008

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

C ENGINES




DETYTROIT DIESEL

1.70600B  ACCESSORY DRIVE

PART
RGO MNLUMBER . ... ... NAME ANG DESCRIPTION .. ... ...,
1.7655 - BEARING, ACCESSORY DRIVE
807191 BEARING .0 reree e
1.7656 - RETAINER, ACCESSORY DRIVE BEARING
8415286  RETAINER{Z.7470) ©ovo oo
1.7660 . SEAL ACCESSORY DRIVE OiL
B131328 SEAL OIL 0 ovreree e
1.7665 - SPACER, ACCESSORY DRIVE OIL SEAL
B1B1131  SPACER .. oovvrroee e
1.7670 - GEAR, ACCESSORY DRIVE
5107088  GEAR, FUEL PUMP DRIVE {2.2290} ...........
5138078  GEAH, HYDRAULIC PUMP DRIVE
1250800 .o\ v,
5140971 GEAR, HYDRAULIC PUIMP DRIVE
T128080) oot eer e
455921 PIN, 1/8°X1 1/2” (12.8278)y .. . .

MAY, 1887 PAGE

191 OF

1. 70008

COPYRIGHT 1887 GENERAL MOTORS CORPORATION

M P

C ENGINES




COPYRIGHT 1883 GENERAL MOTOR® COAPORATION

DETROIT DIESEL 53 MPC ENGINES
1.8000  VALVE AND INJECTOR OPERATING MECHANISM
.................... TYPES ..ot tiit s
PART 2 3 3 4 5
LFIG ... NUMBER............. NAME AND DESCRIPTION . ......... 8 0 2 6 8 7
2 3 3 4 5 5
9 1 3 7 0 9
1.8060 . ARM ASSY. EXHAUST VALVE ROCKER
INCLUDES ITEMS IN 1.8130, 1.8140,
1.8150 AND 1.8343.
8A 5119307  ARM ASSY., 2,3,4-53 {LEFT) iTEM 1) {2
VALVEL 0ttt 2 4
SA 5119308  ARM ASSY., 2.3,4-53 (RIGHTITEMZ) {2
2 S S A S 2 4
5135268  ARM ASSY., 3,4,6,8V53 RIGHT {4
VALVEL Lottt iiineaeaanns 3 si{si6faiclsiala
5135267  ARM ASSY., 3,4,6,8V53 (LEFT) (4
VALVE) ..ottt 3 4lelelals!s 4
1.8080 . ARM ASSY. INJECTOR ROCKER
INCLUDES ITEMS IN 1.8110 THRU
1.8150.
8A BI79954  ARMASSY. ... ... .. ...t 2{3]3{4]atslejalsla]ls}a
1.8110 - BUSHING INJECTOR ROCKER ARM.LARGE
9A B150318  BUSHING ..........00oiineiirannnnnns, 2|3|3j4lajelelaicia|{a]a
9A 89243556  BUSHING, Q015" US. 1D, ... ... ... ... .. ... AR| AR AR] AR| AR|AR| AR} AR AR| AR] AR| AR
1.8120 - BUSHING, INJECTOR AND EXHAUST
VALVE ROCKER ARM.SMALL
9A 5150311 BUSHING ... ... ..., 2|33 1a4jaje{6{4i6[(B{3]4
9A 8924364  BUSHING, .0O15" US. LD, .................. AR AR|AR| AR|ARTAR] AR AR| AR| ART AR| AR
1.8130 - CLEVIS, INJECTOR AND EXHAUST VALVE
ROCKER ARM
SA BIBOBTZ  CLEVIS ... ... it 619]sl12f{12]8l18f12[18)24f 8 ]12
1.£140 - BUSHING, INJECTOR AND EXHAUST
VALVE ROCKER ARM CLEVIS
9AC  B123700  BUSHING ............. ... 6|9 15/12[2030|30]20}30[40]18}20
1.8150 - PIN, INJECTOR AND EXHAUST VALVE
AOCKER ARM CLEVIS
9A 5150314  PINCLEVISEND) ..........oovvenennnn. ... 6 8 112121181181 12 18] 24| o {12
8AC 5123711 PINBRIDGEEND) .........coooueen., 6 si12]12] 8 12{16} 6] 8
APRIL, 1983 PAGE 1 OF  1.8000




LFIG ... NUMBER

8A

9A
aa

84
9A,

8A
SA
8A

9A

9A
9A

aA

8 3

MPC

PART

1.8160

5116072
5151272
1.8170
5116128
5119188
1.8180
5128640
5151601
1.819¢
5186858
5106858
5108818

5108818

1.82G60

5150302
5150302
5108919
5108919

ENGINES
1.8000

- SHAFY ASSY. ROCKEHR

A SHAFT ASSY. INCLUDES PLUG iN
1.81860.

- BRACKET, ROCKER SHAFY

BRACKEY ... ... . ... i i,
BOLT ..

- ROD, PUSH

BOD ... e e

- SPRING, PUSH ROD

@ SPRING (VALVE AND INJECTOR) ........
#SPRING VALVEY ..o,

3 & SPRING (2 ORANGE STRIPES)

UNJECTORY .........coooveninnnns

% & SPRING (2 ORANGE STRIPESKVALVE

ANDINJECTOR) ..................

@ THRU 2D-134852, 3D-3791, 4D-8322,
6D-1076.

# EFFECTIVE WITH 2D-13483, 3D.3782,
4D-5323, 6D-1077 AND THRU
2D-14187, 308127, 4D-3548,
6D-2708,

& MUSTYT BE USED WITH 5108919 SEAT.

% EFFECTIVE WITH 2D-14 188, 3D.8128,
4D-854%, 6D-2709.

- S8EAT, PUSH ROD SPRING-UPPER

@ SEAT (VALVE AND INJECTOR} ..........
FSEATVALVEY ...,
# SEAT(INJECTOR} . ............c......
% SEAT (VALVE AND INJECTOR) ..........

@ THRU 2D-134852, 3D-3781, 405322,
6D-1076.

# EFFECTIVE WITH 2013453, 3D.3792,
40-5323, 6D-1077 AND THRU
2D-14187, 3D-6127, 41-3548,
6D-2708.

% EFFECTIVE WITH 2D.14 188, 3D.6128,
40-8548, 60.2709.

APRIL, 1883

PAGE

o
o e

W W MW

[
Ppwnw

2 0QF

& oy

o «& B

o L 25 £

VALVE AND INJECTOR OPERATING MECHANISM

12312
12{12

o .
e
-l -
M )

1.8000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

DETROIT B1ESEL

- b
fat g

18
18

18
12

i8

—_
3 5 ]

18
18

18

12

12

-
L 2

18
18

18

18

i6
18

24
24

24

24

12
12

12

12




PETROIT DIESEL 53 MPC ENGINES
1.8000  VALVE AND INJECTOR OPERATING MECHANISM
...................... TYPES ..
PART 2 3 3 4 4 5
CFIG . NUMBER............. NAME AND DESCRIPTION .......... 8 o 2 6 8 7
2 3 3 4 5 5
8 1 3 7 0 8
1.8210G - SEAT, PUSH ROD SPRINGLOWER
9A BI128250  SEAT .........i.icciiiiiiiiiiiiii, 619]9l2{12}18)18l12]18{24] 9 12
1.8250 - RETAINER, PUSH ROD
9A B150303  RETAINER (SNAPRING} ..................... 619|9|12]1218[18[12}18]24] 8 |12
1.8260 . FOLLOWER ASSY. CAM
oA 8924439  FOLLOWER ASSY. iNCLUDES ROLLER
SET) ottt 6199 12]12{18]18]12]18}24] 8 |12
1.8265 - ROLLER SET, CAM FOLLOWER
INCLUDES ROLLER WITH BUSHING AND
PIN.
8923814  ROLLER SET (STANDARD} .................. 6199|1212} 18|18)12/18]24] 9 |12
1.8300 . GUIDE, CAM FOLLOWER
8A 5116126 GUIDE ...........oiiiiiiiinnniiinna.... 213|3|4fals6|6fjalslaia]a
9A 138201 BOLT, 1/4"-20 X 3/4° §KT. HD.
{(129001) ... ... .. ... el 12
9A 443603 BOLT, 1/4*-20X3/4"(12.9001} ... .. ... ... 4t1e6l6]salslizf12j8]12]16l 6] 8
8A 103319 LOCKWASHER, 1/47{(12.9200) .............. alejelefsliz]12]s 16/ 6] 8
1.8310 - VALVE, EXHAUST
98 5196948  VALVE 2,3,4-53 {INCLUDES LOCKS) .......,.. ale 8
9C 5199323  VALVE 3.4,6,8V53 INCLUDES LOCKS) ..... .. 1624 18 32
5197176  VALVE, 3,4.53 (NCLUDES LOCKS} ........... 12 24| |24 16
98 5198428  VALVE 353 ........... ... .. ... 12
1.8320 - GUIDE, EXHAUST VALVE
A VALVE GUIDE KIT INCLUDES 1-5131961
GUIDE AND 1-8921741 SEAL. INSTALLER
{PKG.) CONSISTS OF 100 PIECES.
DEC., 1983 PAGE 3 OF 1.8000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES BPETROIYT DIESEL
1.8000  VALVE AND INJECTOR OPERATING MECHANISM

..................... TYPES ... o
PART 2 3 3 4 5
RGO NUMBER . Ll NAME AND DESCRIFTION ..., .. .. 8 4] 2 L] 8 7
2 3 3 4 5 &
g 1 3 7 o 9
1.8320 - GUIDE, EXHAUST VALVE
{CONT'D)
ZA88 5128919 GUIDE .. . e 416 8
aC 5131961 GUIDE ... i 12 16[24124116{24]32112]{ 16
51985829 KIT, VALVE GUIDEAND SEAL ............... 12 16124[24]16124132{12] 16
8921741 SEAL, VALVE GUIDE {(USE WITH
BI3186%} ... ... . 12 16]24{24116124[32}112] 16
5129920 SEAL, VALVE GUIDE {USE WITH
BI18882) ... 4186 8
BrogeI2 INSTALLER, EXHAUST VALVE SEAL {4
VALVEY . o i AR AR{AR]ARIAR|{AR|AR|AR|AR
5199913 INSTALLER, EXHALIST VALVE SEAL (2
VAEVEL . AR AR AR
1.8330 - INSERT, EXHAUST VALVE
88 51168196 INSERT{STANDARD) ... ...... . .. ......... 4.1 8 8
88 5196751 INSERT {C10" OVERSIZEON G} ... ... ... AR AR AR
8C 5116361 INSERT{STANDARD) ....................... 12 161241241 16|24{32 18
8C 51967652 INSERTLO10" OVERSIZEONOC.D) ... ... ... AR ARIAR|AR| AR AR AR
5131614 INSERT {4 VALVE MULTIFUEL) . ... ... ......... 16 12
1.8340 - SPRING, EXHAUST VALVE
a8 5116140 SPRING ......... . . i i i, 416 8
ac 5144019 4 * SPRING (RED AND GREEN STRIPE) .......... 12 161241241161 24(32]12]186
sC 5147424 % = SPRING (BLUE AND WHITE STRIPE) ........ 12 16124} 24
* THRU 6D-60778 FOR ENGINES
EQUIPPED WITH 5126833 AND
5126934 CAMSHAFTS (STAMPED
"V-77} OR 5135802 AND 5135 803
CAMSHAFTS (STAMPED "V*),
= USE EFFECTIVE WITH 6D-80777 FOR
ENGINES EQUIPPED WITH 5199386
AND E189387 CAMSHAFTS (STAMPED
"V7L7) REPL ACE BOTH SPRINGS PER
BRIDGE (QTY, OF TWO {2},
# 5144019 SPRING MUST BE USED
WiTH 5126820, 5126930, 5126931
AND 5126932 HILIFT CAMSHAFTS ON
4 VALVE ENGIN ES.
% 5147424 SPRING MUST BE USED
WITH 5149091, 5143083, 51490095
AND 5148087 LO-LIFT CAMSHAFTS
ON 4 VALVE ENGIN ES.
1.8343 . BRIDGE, EXHAUST VALVE
sC 8122446 7 BRIDGE .. ... ... . ... ... ... -] 8
gc §135262 BRIDGE ... ... e, & g j12)12]| 8B (1211616 | 8
P THRU 3D-608, 4D-881, NOT SERVICED,
REPLACE WITH 5138288 RK OR
5135267 LFH ROCKER ARM ASSY.
{1.8060} WHICH INCLUDES £135262
BRIDGE.
1.8350 - CAP, EXHAUST VALVE SPRING
8B 5111338 CAB e 4386 8
8C 8123330 CAP 12 16124 2411612432112 16
APRIL, 1883 PAGE 4 OF 1.8000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



PETROIT DIESEL 5 3 MPC ENGINES
1.8000  VALVE AND INJECTOR OPERATING MECHANISM

...................... TYPES .. i
PART 2 3 4 6
FIG OUNUMBER. .. Ll NAME AND DESCRIPTION .......... ] 0 2 6 a8 7
p 3 3 4 ] 5
9 1 3 7 o 9
1.8360 - SEAT. EXHAUST VALVE SPRING
aB 5116243 SEAT (TWO VALVEHEAD) .................. 413 8
9C 5111487 @ SEAT(O80" THICK) . ...............c0.on... 12 1612412411624 132112116
81289822 #SEATLISO"THICK) ....................... 12 1624 16
@ USE WHEN REPLACING SEAT ONLY IN
4 VALVE UNITS THRU 3D-056, 4D-317
AND UNITS EFFECTIVE WiTH 30.160,
4D-614 OR WHENEVER REPLACING
VALVES IN ANY 4 VALVE UNIT,
# USE WHEN REPLACING SEAT ONLY IN
4 VALVE UNITS EFFECTIVE WITH
3D-067, 4D-318 AND THRU 3D-1588,
40613,
1.8370 - LOCK, EXHAUST VALVE SPRING
1 5111337 LOCKHALVES) .. .. .. i 8 {12 16
8C 5116341 LOCK{HALVES) ........ ... ..., 24 32148148132]48:64]24132
APRIL, 1983 BAGE 5 OF 1.8000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



8 3

RG oL

9A,
SA

A

SA

9A

94
8A

SA

8AaC

9A
8AC

. NUMBER

MPC

PARTY

ENGINES

1.8000

1.8060C - ARM ASSY, EXHAUST VALVE ROCKER

5119307
5119308
5135268
51352867

1.8080

5179954
1.8110

53150318

BY24355

18120

5150311
BH24354

1.8130

5150312

1.8140

5123700

1.8150

5150314
5123711

v

INCLUDES iTEMS IN 1.8130, 1.81490,
18150 AND 1.8343.

ARM ABSY, 2,3.4-B3 {LEFTHITEM 1) {2

VALVE) ... . .. i
ARM ASSY., 2,3.4.53 (RIGHTYITEM 2} {2

VALVE .. .
ARM ASSY, 2.4,6,8V53 (RIGHT} (4

VALVEL e,
ARM ASSY, 3.4,6,8V53 ILEFT) (4

VALVE}

ARM ASSY, INJECTOR ROCKER

INCLUDES ITEMS IN 1.8110 THRU
1.815G.

ARM ASSY.

BUSHING INJECTOR ROCKER ARMLARGE

BUSHING . ... .. ... ..
BUSHING, 0015  US. LD, ... ... ...

BUSHING, INJECTOR AND EXHAUST
VALVE ROCKER ARM-SMALL

CLEVIS, INJECTOR AND EXHAUSY VALVE
ROCKER ARM

CLEVIS

BUSHING, INJECTOR AND EXHAUSY
VALVE ROCKER ARM CLEVIS

BUSHING

PIN, INJECTOR AND EXHAUST VALVE
ROCKER ARM CLEVIS

PIN {CLEVIS END)
PIN (BRIDGE END)

APRIL, 1983 PAGE

AR

AR

20

12

AR

AR

18 8

0] 8

18
12

& OF

VALVE AND INJECTOR OPERATING MECHANISM

AR

1218

121 8

1.8000

COPYRIGHT 1883 GENERAL MOTORS CORPORATION

DETRO!T DIESEL

12

20

15

2

2G

AR

18

30

18
12

18

30

18
12

12

20




SFIG L NUMBER

SA

9A
9A,

9A
oA

BA

8A

A

9A

9A

PART

1.8160

5116072
5181272
1.8170
5116128
5119198
1.8180
5128640
5151801
1.8190
5108818

1.8200
56108919

1.8210
51232580

1.8250
5150303

1.8260
8924439

1

»*

*

PETROIT DIESEL

1.8000 VALVE AND INJECTOR OPERATING MECHANISM

SHAFT ASSEY., ROCKER

A SHAET ASSY, INCLUDES PLUG IN
18160,

SHAFT ASSY.
FLUG

BRACKEY, ROCKER SHAFT

BRACKET ........ . .. ..o i i,
BOLT . e i,

ROD et e

SPRING, PUSH ROD

@ SPRING {2 ORANGE STRIPESHVALVE
AND INJECTOR} ................ ceraen

* EFFECTIVE WITH 2D.14188, 3D-6128,
408549, 6D-2708.

@ MUST BE USED WITH 5108819 SEAT.

SEAT, PUSH ROD SPRING-UPPER

SEAT {VALVE AND INJECTOR) ...............

* EFEECTIVE WITH 2D-14 188, 30-6128,
4D-8548, 6D-2708.

SEAT, PUSH ROD SPRING.LOWER

SEAT

RETAINER, PUSH ROD
RETAINER {SNAP RING)

FOLLOWER ASSY., CAM

APRIL, 1983 PAGE

12
12

12

12

12

12

12

12
t2

18

18

8

18

18

18

18

7 QF

1.8000C

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

121 9

121 8 {12

1219 112

12 9 |12

1218 {12

12

12

12

12

12

12

ENGINES

T
[V E M

18
18

18

8

18

18

18

18
18

18

18

18

18

12
12

12

12

12




5 3 MPr ENGINES BETRO!T DIESEL
1.8000 VALVE AND INJECTOR OPERATING MECHANISM

...................... TYPES .. eiieeee s
PART : 8 7 7 1 1 1
LG .. NUMBER. ............ NAME AND DESCRIPTION .. ... .... 2 2 el1i2l118j11611
6 7 2{ajalsie]sle
J 5 4 2 B 4 6
1.8265 - ROLLER SET, CAM FOLLOWER
INCLUDES ROLLER WITH BUSHING AND
PiN.
8923814  ROLLER SET{STANDARD} .................. 12{180 8 {1219 l12i 8 {9 i12]{18]{18{12
1.8300 - GUIDE, CAM FOLLOWER
9A BT181256 GUIDE ...t si6fl3jsai3taizisialeslelsn
9A 443603 BOLT, 1/4"-20X3/4*(12.900%) . ............. ait2lela{se{sle6l6}sii2{12(6
SA 103319 LOCKWASHER, 1/47{(12.8200} .. ............ gli1216]8 gi6]6]8l12i12]86
A 103321 LOCKWASHER, 3/8°(12.9200% _............. 6
1.8310 - VALVE, EXHAUST
98 51956948  VALVE 2,3,4853 gNCLUDES LOCKS} .......... 618
9c 5199323  VALVE 3,4,6,8V53 NCLUDES LOCKS) _...... 24 16112)12) 18] 24
5197176  VALVE 3,4-53 NCLUDES LOCKS) ........... 16 12 24112
1.8320 - GUIDE, EXHAUST VALVE
A VALVE GUIDE KIT INCLUDES 3.51318614
GUIDE AND 1-8821741 SEAL. INSTALLER
(PKG.) CONSISTS OF 100 PIECES.
2A88 5129919  GUIDE{ZVALVE) ... ... 0, 618
aC 5131961 GUIDE(AVALVE) .. ..., 16]24 12116§12{12]16124]24] 12
5198529  KIT, VALVE GUIDE AND SEAL ............... 1624 12{16112{12]16{24}24} 12
8921741 SEAL, VALVE GUIDE {USE WITH
5131961 {4 VALVE} .................... 16} 24 121160 12)12]18§24{ 24} 12
5129920  SEAL, VALVE GUIDE {USE WiTH
BI19992) (2 VALVE) ... ... ..., 68
6199912  INSTALLER, EXHAUST VALVE SEAL (4
VALVEL oo AR{ AR AR{AR]AR] AR| AR{AR| AR AR
5199913  INSTALLER, EXHAUST VALVE SEAL {2
VALVE) .ot AR{AR
1.8330 - INSEAT, EXHAUST VALVE
88 5116196  INSERT (STANDARD} (2 VALVE .. ... ......... 6|8
aC 5116361 INSERT (STANDARD} {4 VALVEY .............. 24 12]18f12)121168]24] 24} 12
5131614  INSERY (MULTIFUEL) (4 VALVE} .. ........... L 116
9c 5196752  INSERT (010" QVERSIZE ON 0.D) (4
VALVE) ..ot AR]AR ARJAR]AR] AR} AR] ARIAR] AR
0B 5196751 INSERT (010" OVERSIZE ON 0.0) {2
VALVE) ... ... ARlAR
1.8340 . SPRING, EXHAUST VALVE
9B 5116140  SPRING (2 VALVE) ... o\ . 68
5147424 % = SPRING {BLUE AND WHITE STRIFE) ... .. 16 16 12 24
8C 5144019 # * SPRING (RED AND GREEN STRIPE} .. ... .. .. 16]24 12 12 16 24112
DEC., 1983 PAGE 8 OF 1.8000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



